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FOREWORD 

I .This parts list is applied to the Gambit 11000, Gambit 12000, Gambit 14000, Gambit 

16000 forklift truck. 

It is intended for users to identify the name,number and quantity of the parts replaced or 

repaired and to order them from the suppliers works. 

2.When order parts ,it is necessary to state the model of the forklift truck ,its date of 

manufacture and according to this Part List,to state the whole number,the whole name and 

quantity. 

3 .Among the models of the forklifts truck: 

Q Lifting height:Code:200, 300, 350 
Height:79 in, 118 in, 20in 

Mast type:Normal mast(l) (K), Normal mast(Il) (M) 
2-stage full free mast (Z), 3-stage full free mast (S)

Transmission type:Hydraulic transmission(AT) 

Engine model:W3, CYl, CY4, S3, KMS2, G3, 
G4, YC8, WF8, DYL XCI, XC2, S15, KMSll, 
KMS12, KMS13, WF3, Sl0, X66

Serial number:G 

Weight Series:Code:50, 60, 70, 80 
Lb:11000, 12000, 14000, 16000 

FD:Balance weight of diesel forklift 
FY :Balance weight of LPG/ gasoline forklift 

4.If there is any change,we will not notify.

5.Model application:Engine model and maximum capacity. 

6.The following trucks are provided with corresponding engine.

Gambit 1000, 12000, 14000, 16000 -

W3 /6BG 1 QC-02 engine Gambit 1000, 12000, 

14000, 16000-CY1/CY6102BG-E2-46engine 

Gambit 1000, 12000, 14000, 16000-CY 4/
CY6BG332-46engine  Gambit 1000, 12000, 
14000, 16000-S3 /S6S-Tengine 

Gambit 1000, 12000, 14000, 16000-YC8/YC4A 1 
l 5-T300engine Gambit 1000, 12000, 
14000, 16000-WF8/WP4.1G85E301 engine 

Gambit 1000, 12000, 14000, 16000-KMS2/

QSB4.5-C 11 0engine 

Gambit 1000, 12000, 14000, 16000-DY1/
TCD3.6 L4 T4f engine Gambit 1000, 12000, 
14000, 16000-WF3/WP4.1 G 125£302 engine 
Gambit 1000, 12000, 14000, 16000-X66/6Jl-l  
15C31 

Gambit 1000, 12000, 14000, 16000-XC1/6110 

engine 

Gambit 1000, 12000, 14000, 16000-

XC2/4DF3-12GCG3U engine Gambit 1000, 

12000-KMS11 /QSB3.8-C74T4 engine 

Gambit 14000, 16000-KMS12 /QSB3.8-C120T4 

engine Gambit 1000, 12000, 14000, 

16000-KMS13/QSB3.8T3TC115 engme 

Gambit 1000, 12000, 14000, -G3/

GM4.3 engine Gambit 1000, 

12000, 14000,-G4/GM4.3 engine 

Gambit 1000, 12000, 14000,-S l 5/

PSI4.3 engine Gambit 1000, 12000, 

14000, 16000-S 1 0/PSI4.3 engine 

Note: EX-A:Special parts made for the forklift trucks exported to US and Canada 

EX-B:Parts made for common forklift trucks markets 













Engine mount 
Gambit 11000, 12000, 14000, 16000-CY 1 /W3 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-CY1/W3 

Item Part No Description Q'ty Remark 

1 A50A5-10100 Rubber 2 

A50B5-10300 Rubber 2 

11000, 12000, 

14000, 16000-CY1 

11000, 12000, 

14000, 16000-W3 

2 GB/T6171 M12xl .5 Nut 2 

3 GB/T93 12 Washer,Lock 2 

4 GB/T5783 M10x35 Bolt 4 

5 GB/T97.1 10 Washer 4 

6 GB/T93 10 Washer ,Lock 4 

7 GB/T6170 Ml0Nut 4 

8 A50A5-10300 6102 Engine 1 

A50B5-l 0200 6BG1 Engine 1 

11000, 12000, 

14000, 16000-CYl 

11000, 12000, 

14000, 16000-W3 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-S3 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-S3 

Item Part No Description Q'ty Remark 

1 A50E5-l O 100 S6S-T Engine 1 

2 A50E5-10300 Engine support 2 

3 A50E5-l 0200 Rubber 2 

4 GB/T5783 MIOx35 Bolt 4 

5 GB/T93 10 Washer,Lock 4 

6 GB/T97.1 10 Washer 4 

7 GB/T6170 MIO Nut 4 

8 GB/T5783 MI2x30 Bolt 8 

9 GB/T93 12 Washer,Lock 8 

10 GB/T97.1 12 Washer 8 

11 GB/T93 14 Washer,Lock 2 

12 GB/T97.1 14 Washer 2 

13 GB/T6171 MI4xl.5 Nut 2 
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Engi ne mount 
Gambit 11000, 12000, 14000, 16000-KM S 2 

1 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-KMS2 

Item Part No Description Q'ty Remark 

1 A90F5-10100 QSB4.5-Cl 10 Engine 
1 

2 A90F5-l 0001 6306 Bearing 1 

3 A50K5-10100 Engine support 1 

4 A50K5-10200 Engine support 1 

5 A50N5-10100 Rubber 4 

6 GB/T5783 Ml0x40 Bolt 4 

7 GB/T93 10 Washer ,Lock 4 

8 GB/T97.l 10 Washer 4 

9 GB/T5782 M20xl50 Bolt 2 

10 GB/T889.l M20 Nut 2 

11 GB/T97.l 20 Washer 2 

12 A50N5-10101 Gasket 2 

13 A90F5-l 0003 Fan base 1 

14 A90F5-10002 Fan 1 

15 8JE08-08705 T 87x82 Clip 8 

16 A90F5-l 1007 Intercooler pipe 4 

17 A50K5-l 0002 Intercooler intake 1 

18 A50K5-l 0003 Intercooler freeing pipe 1 

19 GB/T5783 Ml2x40 Bolt 6 

20 GB/T93 12 Washer,Lock 6 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-KMS 12/KMS 13 
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Engine mount 
Gambit 11000, 12000-KMS11/Gambit 14000, 

16000-KMS12/KMS13 

Item Part No Descrip tion Q'ty Remark 

1 A50V5-10100 QSF3.8-C74T4 Engine 11000,12000-KMS 11 

A50S5-10100 QSF3.8-Cl20T4 Engine 

A50X5-l 0 100 QSF3.8-Cl20T4 Engine 

14000, 16000-KMS12 

11000, 12000,14000, 

16000-KMS 13 
2 A50V5-10300 Engine Mount L .H. 

3 A50V5-10200 Engine Mount R.H 

4 GB/T5783 Ml2x45 Bolt 8 

5 GB/T93 12 Washer,lock 
8 

6 GB/T97 .l 12 Washer 8 

7 GB/T 5782 M20x 150 Bol t 2 

8 A50N5-10101 Gaske t 
2 

9 A50N5-10100 S hock pad 4 

10 GB/T97.l 20 Washer 2 

11 GB/T889.l M20 Nu t 2 

12 A90F5-10001 6306 B earing 

A50V5-10003 Relay support 13 

11000,12000-KMS11 

14000,16000-KMS12 
11000, 12000-KMS 11 

14 A50V5-10400 Fa 
11000, 12000, 14000, 16000-

KMS13 11000, 12000-
KMSll 

A90F5-10002 Fan 11000,12000,14000,16000-

15 A90F5-l 0003 Fan base 
KMS 13 
FD14000,16000-KMS12 

Tl60B5-10001 Fan base 11000, 12000-KMS11 
14000,16000-KMS 12 

16 GB/T5783 Ml0x40 Bolt 
11000, 12000, 14000,

16000-KMS13 GB/T93 10 Washer,Lock 8 
17 

GB/T97 .l 10 Washer 
12 

18 

GB/T6170 10 Nu t 
12 

19 
4 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-XC 1 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-XC 1 

Item Part No Description Q'ty Remark 

1 A90C5-10100 6110 Engine 1 

2 GB/T5783 M10x35 Bolt 4 

3 GB/T96 10 Washer 4 

4 GB/T93 10 Washer,lock 4 

5 GB/T6170 Ml0Nut 4 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-XC2/WF8 

1 
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Engine mount Gambit 11000, 12000, 14000, 16000-XC2/WF8 

Item P art No Description Q'ty Remark 

1 AS0NS-10300 XICHAI CA4D F Engine 1 

AS0US-10100 WEICHAI WP4.lG85E301 Engine 1 

11000,12000,14000, 

16000-XC2 

11000,12000,14000, 

16000-WF8 

2 GB/T5782 M20xl50 Bolt 2 

3 A50N5-10101 Gasket 2 

4 A50N5-10100 Shock pad 4 

5 GB/T97.l 20 Washer 2 

6 GB/T889.l M20 Nut 2 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-YC8 

1 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-YCS 

Item Part No Description Q'ty Remark 

1 A50P5-10300 YUCHA! YC4Al 15-T300 Engine 1 

2 GB/T5782 M20x 165 Bolt 2 

3 A50N5-10101 Gasket 2 

4 A50N5-10100 Shock pad 4 

5 A50P5-10200 Engine Mount 2 

6 GB/T5783 Ml2x40 Bolt 8 

7 GB/T 93 12 Washer,lock 8 

8 GB/T97.l 12 Washer 8 

9 GB/T97.l 20 Washer 2 

10 GB/T889.l M20 Nut 2 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-CY 4 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-CY 4 

Item Part No Description Q'ty Remark 

1 A90L5-10100 CY6BG332-46 Engine 1 

2 GB/T5783 MIOx35 Bolt 4 

3 GB/T96 10 Washer 4 

4 GB/T93 10 Washer,lock 4 

5 GB/T6170 MIO Nut 4 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-DYl 

6 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-DYl 

Item Part No Description Q'ty Remark 

1 A50Q5-10100 TCD 3.6 Engine 1 

2 GB/T5782 M20x 150 Bolt 2 

3 A50N5-10101 Gasket 2 

4 A50N5-10100 Shock pad 4 

5 A50Q5-10300 Engine Mount L.H 1 

6 A50Q5-10200 Engine Mount R.H 1 

7 GB/T97.1 20 Washer 2 

8 GB/T889.1 M20 Nut 2 

9 GB/T5783 MI6x50 Bolt 4 

10 GB/T93 16 Washer ,lock 4 

11 GB/T97.1 16 Washer 4 

12 A50Q5-10400 Fan 1 

13 GB/T5786 Ml Ox l.25x25 Bolt 4 

14 GB/T93 10 Washer,Lock 4 

15 GB/T97.1 10 Washer 4 

16 A50Q5-l 0004 Fan base 1 

17 GB/T70.1 M8x35 Screw 4 

18 GB/T93 8 Washer,lock 4 
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Engine mount 
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Gambit 11000, 12000, 14000, 16000-G3/G4 

1 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-G3/G4 

Item Part No Descrip t ion Q'ty Remark 

1 A50I5-10200 GM4.3 Engine 1 

A45F5-l 0200 GM4.3 Engine 1 

2 A30BD5-l 0003 Bearing 1 

3 A30BD5-10005 Bushing 1 

4 A50I5-l 0300 Engine support 1 

A50F5-l 0200 Engine support 2 

5 A50I5-10200 Engine support 1 

11000,12000, 

14000,16000-G4 

11000,12000, 

14000, 16000-G3 

11000,12000, 

14000,16000-G4 

11000,12000, 

14000,16000-G3 

11000,12000, 

14000, 16000-G4 

6 A50F5-10300 Rubber 2 

7 GB/T5783 Ml0x35 Bolt 6 

8 GB/T93 10 Washer,Lock 10 

9 GB/T97.l 10 Washer 10 

10 GB/T6170 Ml0Nu t 4 

11 GB/T5783 Ml2x30 Bolt 2 

12 GB/T93 12 Washer,Lock 2 

13 GB/T97.l 12 Washer 2 

14 A50F5-10002 Fan b ase 1 

15 A50F5-10004 Fan 1 

16 GB/T5786 M8x l .25x75 Bolt 4 

17 GB/T93 8 Washer,Lock 4 

18 GB/T97.l 8 Washer 4 

19 A50I5-l 0500 Evapora tor fixing plate 1 

20 GB/T5783 M8xl0 Bolt 1 

21 GB/T93 8 Washer,Lock 1 

22 GB/T97.l 8 Washer 1 

23 GB/T5783 Ml0xl5 Bolt 2 

24 GB/T93 10 Washer,Lock 2 

25 GB/T97.l 10 Washer 2 

11000,12000,14000,16000-G3 

11000,12000,14000,16000-G3 

11000,12000,14000,16000-G3 

11000,12000,14000,16000-G3 

11000,12000,14000,16000-G3 

11000, 12000, 14000, 16000-G3 F

11000, 12000, 14000, 16000-G3 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-S 15 

13 

1 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-S 15 

Item Part No Descrip tion Q'ty Remark 

1 A45AD5-10100 PSI4.3L EPA Engine 1 

2 A50F5-10200 Engine support 2 

3 GB/T5783 M10x30 Bolt 6 

4 GB/T93 10 W asher,Lock 18 

5 GB/T97.1 10 Washer 14 

6 A50F5-l 0300 Rubber 2 

7 GB/T5783 M12x30 Bolt 2 

8 GB/T93 12 Washer,Lock 2 

9 GB/T97.1 12 Washer 2 

10 GB/T6170 Ml0Nu t 4 

11 A30BD5-10003 Bearing 1 

12 A30BD5-l 0005 Bushing 1 

13 A50F5-10004 Fan 1 

14 GB/T5786 M10x20 Bolt 4 

15 A50F5-10002 Fan base 1 

16 ABSIBI.1 3/8-16lJNCxll/2 Bolt 4 
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Engine mount 
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Gambit 11000, 12000, 14000, 16000-WF3/X66 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-WF3/X66 

Item Par t No Descrip tion Q'ty Remark 

1 Al20A5-10300 Air pre filter 1 

2 A 120A5-l 0400 Hose,in take air 1 

3 GB/T5783 M8x20Bol t 3 

4 GB/T93 8 Washer,lock 3 

5 GB/T97.l 8 Washer 7 

6 A50N5-10002 Hose 1 

7 A90M5-l0001 S teel pipe of air filter 1 

A50AC5-10001 S teel pipe of air filter 
1 

8 8J D08-08505 T 85x77 Clip 2 

9 A90M5-l 0002 Hose,in take air 1 

A90S5-10002 Hose,in take air 1 

11000, 12000, 14000, 16000-WF3 

11000, 12000, 14000, 16000-X66 

11000, 12000, 14000, 16000-WF3 

11000, 12000, 14000, 16000-X66 

10 8JE08-07 508 T 75x67 Clip 1 

11 GB/T5782 M20x 150 Bol t 2 

12 A50N5-10101 Washer 2 

13 A50N5-10100 Rub ber 4 

14 GB/T97.l 20 Washer 2 

15 GB/T889.l M20 Nut 2 

16 A90M5-10100 Engine 1 

A90S5-l 0 100 Engine 1 

11000, 12000, 14000, 16000WF3 

11000, 12000, 14000, 16000-X66 

1 
17 A50N5-10200 Air cleaner 

18 GB/T6184 M8 Nut 4 

19 JB/T8870 l 10x90 Clip
1 

20 GB/T5783 M8x20 Bol t 4 

21 JB/T8870 130xll 0  Clip 2 

22 A50N5-10004 Hose,in take air 1 

23 A50C5-10005 Rub ber 1 

24 GB/T5783 Ml2x40 Bolt 8 FD50,60,70,80-X66 

25 GB/T93 12 Washer,lock 8 FD50,60,70,80-X66 

26 A90S5-l 0200 Engine suppor t 2 FD50,60,70,80-X66 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-S 10 
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Engine mount 
Gambit 11000, 12000, 14000, 16000-S 10 

Item Part No Description Q'ty Remark 

1 GB/T5783 M10x30 Bolt 6 

2 GB/T93 10 Washer,lock 18 

3 GB/T97.1 10 Washer 14 

4 A50F5-10200 Engine support 2 

5 A50F5-10300 Rubber 2 

6 GB/T5783 M12x30 Bolt 2 

7 GB/T93 12 Washer,lock 2 

8 GB/T97.1 12 Washer 2 

9 GB/T6170 Ml0 Nut 4 

10 A45AA5-l 0 100 PSI4.3L LPG Engine 1 

11 A30BD5-10003 Bearing 1 

12 A30BD5-10005 Bushing 1 

13 GB/T5783 M8x20 Bolt 6 

14 GB/T93 8 Washer,lock 9 

15 GB/T97.1 8 Washer 9 

16 A50C5-10002 Plate 1 

17 A50A5-10200 Air cleaner 1 

18 JB/T8870 76x64 Clip 1 

19 JB/T8870 110x90 Clip 2 

20 A50AA5-10001 B Hose,intake air 1 

21 A50AA5-10002 A Hose,intake air 1 

22 A50C5-10005 Rubber 1 

23 A120A5-10300 Bracket 1 

24 GB/T5783 M8x30 Bolt 3 

25 A50C5-10100 Primary air filter 1 

26 JB/T8870 100x80 Clir 1 

27 A50F5-10004 Fan 
1 

28 GB/T5783 M10x20 Bolt 
4 

29 A50F5-10002 Fan Pad 1 

30 ANSIBl .1 3/8-16lJNCxll /2 Bolt 4 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-CY 1 /W3 /S 3 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-CY1/W3/S3 

Item Part No Description Q'ty Remark 

1 A50A5-10200 Air cleaner 1 

2 GB/T5783 M8x20 Bolt 6 

3 GB/T93 8 Washer,lock 9 

4 GB/T97.1 8 Washer 9 

5 A50C5-10002 Air cleaner installation 
1 

6 A50C5-10001 A Hose,intake air 1 

A50E5-10004 A Hose,intake air 1 

11000, 12000, 14000, 
16000-CYl /W3 

11000, 12000, 14000 
16000-S3 

7 8JA08-11020 110x90 Clip 2 

8 8JA08-10020 100x80 Clip 2 

9 A50A5-10001 B Hose,intake air 1 
11000, 12000, 14000, 16000-CY 1 

A50E5-10003 B Hose,intake air 
1 

/W3  

11000, 12000, 

14000, 16000-S3 
10 A90Dl -10010 Air filter bracket 2 

A50C5-10200 Intake pipe ass'y 2 

A50D5-l 0500 Intake pipe ass'y 2 

11 
GB/T5783 M8x25 Bolt 3 

12 
A50C5-10100 Air thick filters 1 

A50N5-10400 Air thick filters 1 

13 
A50C5-10005 Rubber pad 1 

14 
A50D5-10001 Intake pipe 1 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-KM S 2 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-KMS2 

Item Part No Desc ription Q'ty Remark 

1 A90F5-10200 Air cleaner 1 

2 GB/T5783 M8x20 Bolt 3 

3 GB/T93 8 Washer 3 

4 GB/T97.1 8 Washer 3 

5 GB/T5783 M10x25 Bolt 4 

6 GB/T93 10 Washer 4 

7 GB/T97.1 10 Washer 4 

8 D90Fl -10300 Air cleaner installation 1 

9 A 120A5-l 0400 Intake pipe ass'y 1 

10 A50C5-10005 Rubber pad 1 

11 A120A5-10300 Air thick filters 1 

12 8JD08-l 1610 116x 106 Clip 4 

13 A90F5-11001 Hose,intake air 1 

14 A50K5-10001 A Hose,intake air 1 

15 A90F5-l 1003 A Hose,intake air 1 

16 A90F5-11004 B Hose,intake air 1 

17 8JE08-08705 T 87x82 Clir 3 

18 A50K5-11003 B Hose,intake air 1 

19 A90F5-11006 C Hose,intake air 1 

20 8JD8-12208 T 122x114 Clip 1 
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Air intake system 
Gambit 11000, 12000-KMS11/Gambit 14000, 16000-KMS12/
KMS13 
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Air intake system 
Gambit 11000, 12000-KMS 11/Gambit 14000, 16000-KMS 12/KMS 13 

Item Part No Description Q'ty Remark 

1 A120A5-10300 Air thick filters 1 

2 A120A5-10400 Intake pipe ass'y 1 

3 GB/T5783 M8x30 Bolt 3 

4 GB/T93 8 Washer.lock 3 

5 GB/T97.1 8 Washer 3 

6 A50C5-10005 Rubber pad 1 

7 8JD08-12208 T 122x114 Clip 5 

8 A90F5-l 1001 Hose,intake air 1 

9 A50V5-10001 A Hose,intake air 1 

10 A90F5-11003 A Hose,intake air 1 

11 A90F5-l 0200 Air cleaner 1 

12 GB/T5783 M10x20 Bolt 4 

13 GB/T93 10 Washer ,lock 4 

14 GB/T97.1 10 Washer 4 

15 A90F5-11004 B Hose,intake air 
1 

16 8JE08-08705 T 87x82 Clip 3 

17 A50V5-10002 B Hose,intake air 
1 

A50X5-10002 B Hose,intake air 1 

18 A90F5-10006 C Hose,intake air 1 

33 



Air intake system 
Gambit 11000, 12000, 14000, 16000-XC 1 

11 10 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-XC 1 

It em Part No Description Q'ty Remark 

1 Al20A5-10300 Air thick filters 1 

2 Al20A5-10400 Intake pipe ass'y 1 

3 GB/T5783 M8x30 Bolt 3 

4 GB/T93 8 Washer,lo ck 7 

5 GB/T97.l 8 Washer 7 

6 A50C5-l 0005 Rubber pad 2 

7 8JA08-13020 130xll0 Clip 3 

8 A50L5-l 0001 A Hose,intake air 1 

9 A50L5-10002 B Hose,intake air 1 

10 8JA08-l 1020 l 10x90 Clip 1 

11 A50L5-10200 Air cleaner 
1 

12 GB/T5783 M8xl6 Bolt 4 
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Air intake syStem 
Gambit 11000, 12000, 14000, 16000-XC2 

13 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-XC2 

Item Part No Description Q'ty Remark 

1 A50N5-10001 Supercharger over 1 

2 A50N5-10003 Air cleaner pipe 1 

3 A50N5-10002 Air cleaner over 1 

4 8JE08-08710 T 87x77 2 

5 8JE08-07 508 T 75x67 1 

6 8JA08-l l 020 l 10x90 Clip 1 

7 A50N5-10200 Air cleaner 1 

8 GB/T5783 M8x20 Bolt 4 

9 GB/T97.l 8 Washer 7 

10 GB/T6184 M8 Nut 4 

11 8JA08-13020 130xll0 Clip 2 

12 A50N5-10004 Air filter inlet pipe 1 

13 A50C5-l 0005 Rubber pad 1 

14 Al20A5-10300 Air thick filters 1 

15 Al20A5-10400 Intake pipe ass'y 1 

16 GB/T5783 M8x30 Bolt 3 

17 GB/T93 8 Washer,lock 3 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-WF8 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-WFS 

Item Part No Description Q'ty Remark 

1 Al20A5-10300 Air thick filters 1 

2 Al20A5-10400 Intake pipe ass'y 1 

3 GB/T5783 M8x30 Bolt 3 

4 GB/T93 8 Washer,lock 3 

5 GB/T97.l 8 Washer 7 

6 A50C5-10005 Rubber pad 1 

7 8JA08-13020 130x 110 Clip 3 

8 A50U5-10001 I Hose,intake air 1 

9 GB/T5783 M8x20 Bolt 3 

10 A50N5-10200 Air cleaner 1 

11 A50P5-10002 II Hose,intake air 1 

12 8JE08-07508 T 75x67 Clip 3 

13 A50U5-10002 B Hose,intake air 1 

14 A90J5-40004 Hose,intake air 1 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-YC8 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-YC8 

Item Part No Description Q'ty Remark 

1 A120A5-10300 Air thick filters 1 

2 8JA08-11020 110x90 Clip 1 

3 GB/T5783 M8x25 Bolt 3 

4 GB/T93 8 Washer,lock 9 

5 GB/T97.1 8 Washer 9 

6 A120A5-10400 Intake pipe ass'y 1 

7 A50C5-10005 Rubber pad 1 

8 8JA08-13020 130x 110 Clir 3 

9 A50P5-10001 I Hose,intake air 1 

10 A50P5-10004 IV Hose,intake air 1 

11 8JE08-07808 T 78-70 Clip 3 

12 A50P5-10003 II Hose,intake air 1 

13 A50P5-10002 II Hose,intake air 1 

14 A50N5-10200 Air cleaner 1 

15 GB/T5783 M8x20 Bolt 6 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-CY 4 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-CY 4 

Item Part No Description Q'ty Remark 

1 A120A5- 10300 Air thick filters 1 

2 8JA08- 13020 130x 110 Clir 5 

3 GB/T5783 M8x30 Bolt 3 

4 GB/T93 8 Washer,lock 3 

5 GB/T97.1 8 Washer 3 

6 Al20A5- 10400 Intake pipe ass'y 1 

7 A50C5- 10005 Rubber pad 1 

8 A90F5- 11001 Hose,intake air 1 

9 A50R5- 10001 A Hose,intake air 1 

10 A90L5- 10006 E Hose,intake air 1 

11 A50N5- 10200 Air cleaner 1 

12 A50R5- 10002 B Hose,intake air 1 

13 A90F5- 11004 B Hose,intake air 1 

14 8JA08- 10020 l00x80 Clip 1 

15 A90F5- 11007 Hose 4 

16 8JD08-08910 T 89x79 Clir 8 

17 A50R5- 10004 C Hose,intake air 1 

18 A50R5- 10003 Supercharger over 1 

19 8JE08-06508 T 65x57 Clip 1 

20 A50R5- 10005 D Hose,intake air 1 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-DYl 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-DYI 

Item Part No Description Q'ty Remark 

1 A120A5-10300 Air thick filters 1 

2 8JA08-13020 130x 110 Clir 1 

3 GB/T5783 M8x30 Bolt 3 

4 GB/T93 8 Washer,lock 3 

5 GB/T97.1 8 Washer 3 

6 A120A5-10400 Intake pipe ass'y 1 

7 A50C5-10005 Rubber pad 1 

8 8JD08-12208 T 122x 114 Clip 4 

9 A90F5-11001 Hose,intake air 1 

10 A50Q5-10001 A Hose,intake air 1 

11 A90F5-11003 A Hose,intake air 1 

12 GB/T5783 M10x30 Bolt 4 

13 GB/T93 10 Washer,lock 4 

14 GB/T97.l 10 Washer 4 

15 A90F5-10200 Air cleaner 1 

16 8JD08-11610 T 116x 106 Clip 1 

17 A90F5-11004 B Hose,intake air 1 

18 8JD08-08910 T 89x79 Clir 2 

19 A50Q5-10002 B Hose,intake air 1 

20 A50Q5-10003 Hose,intake air 1 

45 



Air intake system 
Gambit 11000, 12000, 14000, 16000-G3/G4 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-G3/G4 

Item Part No Description Q'ty Remark 

1 A50A5-10200 Air cleaner 1 

2 GB/T5783 M8x25 Bolt 7 

3 GB/T93 8 Washer 7 

4 GB/T97. 1 8 Washer 7 

5 A50I5-10400 Air cleaner installation 1 

- A50F5-10400 Air cleaner installation 1 

6 A50I5-10001 A Hose,intake air 1 

- A50F5-10001 A Hose,intake air 1 

7 8JA08-10020 100x80 Clip 1 

8 A50I5-10002 B Hose,intake air 1 

- A50F5-10003 BHose,intake air 1 

11000,12000, 14000, 16000-G4 

11000, 12000, 14000, 16000 

11000,12000,14000,16000-G4 

11000, 12000, 14000, 16000-G3 

11000, 12000, 14000, 16000-G4 

11000, 12000, 14000, 16000-G3 9 A90D1 -10010 Air filter bracket 1 

- A50C5-10200 Intake pipe ass'y 1 

10 A50C5-10005 Rubber pad 1 

11 A50C5-10100 Air thick filters 1 

12 8JA08-07020 70x50 Clip 1 

13 8JA08-10020 110x90 Clip 2 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-S 15 
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Air intake system 
Gambit 11000, 12000, 14000, 16000-S 15 

Item Part No Description Q'ty Remark 

1 A50A5-10200 Air cleaner 
1 

2 GB/T5783 M8x20 Bolt 6 

3 GB/T93 8 Washer 9 

4 GB/T97.1 8 Washer 1 

5 A50M5-10003 Air cleaner installation 1 

6 A50M5-10001 A Hose,intake air 
2 

7 8JA08-10020 110x90 Clir 
1 

A50M5-10004 B Hose,intake air 

8JA08-10020 l 00x80 Clip
1 

10 A90D1-10010 Air filter bracket 

A50C5-10200 Intake pipe ass'y 
1 

11 A50C5-10005 Rubber pad 1 

12 GB/T5783 M8x30 Bolt 3 

13 A50C5-10100 Air thick filters 1 
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Cooling system 
Gambit 11000, 12000, 14000, 16000-CY 1 /W3 /S 3 
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Cooling system 
Gambit 11000, 12000, 14000, 16000-CY1/W3/S3 

Item Part No Description Q'ty Remark 

1 A50A5-40001 Hose 1 

-

A50A5-40003 Hose 1 

-

A50A5-40004 Hose 1 

-

A50E5-40001 Hose 1 

2 8JA08-06420 64x44 Clir 4 

3 A50A5-40002 Hose 1 

- A50E5-40002 Hose 1 

- A50E5-40003 Hose 1 

4 GB/T5783 M8x20 Bolt 3 

5 GB/T93 8 Washer,lock 3 

6 GB/T97.1 8 Washer 5 

7 A50A5-40100 Tank reserve ass'y 1 

8 TG000-08185 cp8x 1850 Hose 1 

9 A30A5-40003 I Rubber 2 

10 A30A5-40004 II Rubber 2 

11 A30A5-40005 Bolt 2 

12 A30A5-20003 Plate 2 

13 GB/T889. 1 M8 Nut 2 

14 A50A5-40200 Radiator ass 'y 1 

- A50A5-40300 Radiator ass 'y 1 

-

A50A5-40400 ) Radiator ass 'y 1 

-

A50E5-40100 Radiator ass'y 1 

-

A50E5-40200 Radiator ass'y 1 

15 A50A5-40210 Retainer 1 

- A50E5-40110 Retainer 1 

16 GB/T5783 M8x 16 Bolt 4 

17 GB/T93 8 Washer,lock 4 
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Cooling system 
Gambit 11000, 12000, 14000, 16000-W3 
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Cooling system 
Gambit 11000, 12000, 14000, 16000-W3  

Item Part No Description Q'ty Remark 

1 A50A5-40001 Hose 1 

2 8JA08-05 l 16 51 x35 Clir 2 

3 8JA08-07020 70x50 Clir 2 

4 A50A5-40002 Hose 1 

5 GB/T5783 M8x20 Bolt 3 

6 GB/T93 8 Washer,lock 3 

7 GB/T97.1 8 Washer 5 

8 A50A5-40100 Tank reserve ass'y 1 

9 TG000-08185 cp8x 1850 Hose 1 

10 A30A5-40003 I Rubber 2 

11 A30A5-40004 I Rubber 2 

12 A30A5-40005 Bolt 2 

13 A30A5-20003 Plate 2 

14 GB/T889. 1 M8Nut 5 

15 A50A5-40200 Radiator ass'y 1 

- A50A5-40300 Radiator ass'y 1 

16 A50A5-40210 Retainer 1 

17 GB/T5783 M8x 16 Bolt 4 

18 GB/T93 8 Washer,lock 4 
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Cooling system 
Gambit 11000,12000,14000,16000-KMS2 
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Cooling system 
Gambit 11000,12000,14000,16000-KMS2 

Item Part No Description Q'ty Remark 

1 A50K5-40001 Hose 1 

2 8JA08-06420 64x44 Clip 6 

3 A90F5-40004 Connect hose 1 

4 A90F5-40006 Hose 1 

5 A50K5-40002 Hose 1 

6 TG000-10060 cp10x600 Hose 1 

7 8JA08-01606 16x 10 Clip 2 

8 A30A5-40003 I Rubber 2 

9 GB/T5783 Ml0x35 Bolt 4 

10 GB/T93 10 Washer,lock 4 

11 GB/T97.l 10 Washer 8 

12 GB/T6170 MlONut 4 

13 A50K5-40200 Radiator ass'y 1 

14 TG000-25100 cp25 x 1000 Hose 1 

15 8JA08-04015 40x25 Clir 2 

16 A50K5-40210 Retainer 1 

17 GB/T5783 M8x 16 Bolt 4 

18 GB/T93 8 Washer,lock 4 
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Cooling system 
Gambit 11000,12000,14000,16000-KMS 11/KMS 12/KMS 13 
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Cooling system 
Gambit 11000,12000,14000,16000-KMS11/KMS12/KMS13 

Item Part No Description Q'ty Remark 

1 JB/T8870 T 75x67 Hose clamp 1 

2 A50V5-40003 Pip 1 

3 A50V5-40004 Pipe 1 

-
AS0XS-40004 Pipe 1 

 11000,12000,14000,1600
0-KMS 11 /KMS12 
 11000,12000,14000,1
60000-KMS 13 

4 A50V5-40007 Engine water inlet 1 

5 JB/T8870 64x44 Hose clamp 6 

6 A50V5-40001 Engine water inlet 1 

7 A50V5-40008 Connect hose 1 

8 A50K5-40210 Retainer 1 

9 GB/T5783 M8x 16 Bolt 4 

10 GB/T93 8 Washer, lock 4 

11 A50V5-40100 Radiator ass'y 1 

- A50X5-40100 Radiator ass' y 1 

 11000,12000,14000,1600
0-KMSl 1 /KMS12  
11000,12000,14000,16
000v q -KMS 13 

12 A90F5- 11007 II Pipe 2 

13 A30A5-40005 Bolt 4 

14 GB/T97. 1 10 Washer 8 

15 A30A5-40004 I Rubber pac 4 

16 GB/T889. 1 M8 Nut 4 

17 A50V5-40005 Pipe 1 

I Pipe 1 - A90F5- 11007 

18 JB/T8870 T 87x82 Hose clamp 7 

 11000,12000,14000,160
00-KMS11 /KMS12 
 11000,12000,14000,160
00-KMS 13 

19 A50V5-40006 Pipe 1 

- AS0XS-40005
Pipe 1 

 11000,12000,14000,16000-KM
S11 /KMS12 

20 A50V5-40002
Engine water outlet 1 

 11000,12000,14000,16000-

KMS 13 

21 A30A5-40003 I Rubber pad 2 

22 JB/T8870
40x25 Hose clamp 2 

23 TG000-25100 <p25x 1000 Pipe 1 
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Cooling system 

Gambit 11000,12000,14000,16000-XC 1 
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Cooling system 
Gambit 11000,12000,14000,16000-XC 1 

Item Part No Description Q'ty 
Remark 

1 A90C5-40001 Hose rubber 1 

2 8JA08-06420 64x44 Clip 2 

3 8JA08-07020 70x50 Clip 2 

4 A90C5-40002 Hose rubber 1 

- A90C5-40003 Hose rubber 1 

5 GB/T5783 M8x20 Bolt 3 

6 GB/T93 8 Washer,lock 3 

7 GB/T97.1 8 Washer 5 

8 A50A5-40100 Tank reserve ass'y 1 

9 TG000-08185 cp8x 1850 Hose 1 

10 A30A5-40003 I Rubber 2 

11 A30A5-40004 II Rubber 2 

12 A30A5-40005 Bolt 2 

13 A30A5-20003 Plate 2 

14 GB/T6184 M8Nut 2 

15 A90C5-40100 Radiator ass'y 1 

- A90C5-4010 Radiator ass'y0 1 
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Cooling system 
Gambit 11000,12000,14000,16000-XC2 
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Cooling system 
Gambit 11000,12000,14000,16000-XC2 

Item Part No Description Q'ty Remark 

1 A50N5-40100 Radiator ass'y 1 

2 A30A5-40003 I Rubber 2 

3 A50N5-40003 Hose rubber 1 

4 8JA08-055 l 0 55x50 Clip 2 

5 A50N5-40002 Hose rubber 1 

6 8JE08-08710 T 87x77 Clip 3 

7 GB/T5783 Ml0x35 Bolt 4 

8 GB/T93 10 Washer,lock 4 

9 GB/T97.1 10 Washer 8 

10 GB/T6170 MlONut 4 

11 A30A5-40004 II Rubber 4 

12 8JE08-06505 T 65x60 Clip 1 

13 A50N5-40001 Hose rubber 1 

14 A50N5-40004 Hose rubber 1 

15 8JA08-07520 75x70 Clip 2 
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Cooling system 
Gambit 11000,12000,14000,16000-WFS 
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Cooling system 
Gambit 11000,12000,14000,16000-WF8 

Item Part No Description Q'ty Remark 

1 A50U5-40100 Radiator ass'y 1 

2 A30A5-40003 I Rubber 2 

3 A50U5-40001 Hose rubber 1 

4 8JA08-06420 64x44 Clip 4 

5 A50U5-40002 Hose rubber 1 

6 A30A5-40005 Bolt 2 

7 A30A5-20003 Plate 2 

8 GB/T97.1 8 Washer 2 

9 GB/T889. 1 M8 Nut 2 

10 A30A5-40004 I Rubbei 2 

11 A3015-40100 Auxiliary radiator 1 

12 A3015-40101 Auxiliary radiator bracket 1 

13 GB/T5783 M6x 10 Bolt 2 

14 GB/T93 6 Washer,lock 
2 

15 GB/T97.1 6 Washer 2 
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Co 1· o ing system 
Gambit 11000,12000,14000,16000-YCS 
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Cooling system 
Gambit 11000,12000,14000,16000-YC8 

Item Part No Description Q'ty Remark 

1 A50N5-40100 Radiator ass'y 1 

2 A30A5-40003 I Rubber 2 

3 A50P5-40005 Hose rubber 1 

4 8JA08-06420 64x44 Clip 4 

5 A50P5-40003 II Hose rubber 1 

6 8JE08-08705 T 87x82 Clip 3 

7 A50P5-40002 Cold steel pipe 1 

8 A50P5-40001 I Hose rubber 1 

9 8JE08-07004 T 70x66 Clip 3 

10 A50P5-40004 II Hose rubber 1 

11 A50P5-40006 Hose rubber 1 

12 GB/T5783 M10x35 Bolt 4 

13 GB/T93 10 Washer,lock 4 

14 GB/T97.1 10 Washer 8 

15 GB/T6170 MlONut 4 

16 A30A5-40004 II Rubber 4 
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Cooling system 
Gambit 11000,12000,14000,16000-CY 4 
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Cooling system 
Gambit 11000,12000,14000,16000-CY 4 

Item Part No Description Q'ty Remark 

1 A50R5-40100 Radiator ass'y 1 

2 A90L5-40001 Hose rubber 1 

3 A50R5-40001 Hose rubber 1 

4 A30A5-40005 Bolt 2 

5 A30A5-20003 Plate 2 

6 A30A5-40004 II Rubber 2 

7 GB/T97.l 8 Washer 2 

8 GB/T889. l M8Nut 2 

9 A30A5-40003 I Rubber 2 

10 8JA08-05505 55x50 Clip 4 

11 TG000-19250 cpl9x2500 Pipe 1 

12 GJT-111-00 Nipple 1 

13 GJT-139-00 Nipple 1 

14 8JA08-02509 25x 16 Clip 4 

15 TG000-19200 cpl9x2000 Pipe 1 

16 TG000-25100 cp25 x 1000 Pipe 1 

17 8JA08-04015 40x25 Clip 2 

18 TG000-08080 cp8x800 Pipe 2 

19 8JA08-01606 16x 10 Clip 4 

67 



Cooling system 
Gambit 11000,12000,14000,16000-DYI 
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Cooling system 
Gambit 11000,12000,14000,16000-DYI 

Item Part No Description Q'ty Remark 

1 A50Q5-40005 Intake pipe 1 

2 A50Q5-40006 Silicone tube 3 

3 8JE08-05907 T 59x52 Clip 8 

4 A30A5-40003 I Rubber 2 

5 8JA08-04015 40x25 Clip 2 

6 TG000-25100 cp25 x 1000 Hose 1 

7 A50Q5-40100 Radiator ass'y 1 

8 A50Q5-40003 Vent pipe 1 

9 A50Q5-40002 Hose rubber 1 

10 A50Q5-402 l 0 Retainer 1 

11 GB/T5783 M8x 16 Bolt 4 

12 GB/T93 8 Washer,lock 4 

13 TG000-08100 cp8 x 1000 Hose 1 

14 A50Q5-40004 Silicone tube 1 

15 A50Q5-40001 Hose rubber 1 

16 8JA08-06420 64x44 Clip 4 

17 A30A5-40005 Bolt 
2 

18 A30A5-20003 Plate 
2 

19 A30A5-40004 II Rubber 
2 

20 GB/T97.l 8 Washer 
2 

21 GB/T889. l M8 Nut 
2 

22 TG000-08080 cp8x800 Hose 
2 

23 8JA08-01606 16x 10 Clip 6 

24 TG000- 19080 cpl 9x800 Hose 
1 

25 8JA08-03212 32x20 Clip 2 

26 A50Q5-40007 Plug 1 
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Cooling system 
Gambit 11000,12000,14000,16000-G3/G4 
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Cooling system 
Gambit 11000,12000,14000,16000-G3/G4 

Item Part No 
Description Q'ty Remark 

1 A50F5-40001 
1 

Hose 

- A50l5-40001 Hose 
1 

2 8JA08-06420 64x44 Clir 
4 

3 A50F5-40002 Hose 
1 

1 

11000,12000,14000,16000-G3  

11000,12000,14000,16000-G4 

11000,12000,14000,16000-G3  

11000,12000,14000,16000-G4 - A50l5-40002 Hose 

4 GB/T5783 M8x20 Bolt 
3 

5 GB/T93 8 Washer,lock 
3 

6 GB/T97.1 8 Washer 
5 

7 A50A5-40100 Tank reserve ass'y 1 

8 TG000-08185 cp8x 1850 Hose 
1 

9 A30A5-40003 I Rubber 
2 

10 A30A5-40004 II Rubber 
2 

11 A30A5-40005 Bolt 
2 

12 A30A5-20003 Plate 
2 

13 GB/T889. 1 M8 Nut 2 

14 A50F5-40100 Radiator ass'y 1 

- A50F5-40200 Radiator ass' y 1 

15 A50A5-40210 Retainer 1 

16 GB/T5783 M8x 16 Bolt 4 

17 GB/T93 8 Washer,lock 4 
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Cooling system 
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Cooling system 
Gambit 11000,12000,14000,16000-S 15/S 10 

Item Part No Description Q'ty Remark 

1 A50F5-40001 Hose 1 

2 8JA08-06420 64x44 Clip 4 

3 A50F5-40002 Hose 1 

4 GB/T5783 M6xl0 Bolt 2 

5 GB/T93 6 Washer,lock 2 

6 GB/T97.1 6 Washer 2 

7 A30I5-40100 Auxiliary radiator 1 

8 A30I5-40101 Auxiliary radiator bracket 1 

9 A30A5-40003 I Rubber 2 

10 A30A5-40004 I Rubber 2 

11 A30A5-40005 Bolt 2 

12 A30A5-20003 Plate 2 

13 GB/T889. 1 M8 Nut 2 

14 A50M5-40300 Radiator ass'y 1 

15 A50M5-40200 Retainer 1 

16 GB/T5783 M8x16 Bolt 4 

17 GB/T93 8 Washer,lock 4 
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Cooling system 
Gambit 11000,12000,14000,16000-WF3 
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Cooling system 
Gambit 11000,12000,14000,16000-WF3 

Item Part No  Descripti on Q'ty Remark 

1 JB/T8870 T 65x57 Clir 1 

2 A90M5-40003 Hose 1 

3 A90M5-40004 Hose 1 

4 A90M5-40001 Hose rubber 1 

5 JB/T8870 64x44 Clip 4 

6 A90J5-40004 IV Hose 3 

7 A90M5-40100 Radiator ass'y 1 

8 TG000-10060 cp10x600 Hose 1 

9 TG000-13050 cp13x500 Hose 1 

10 JB/T8870 20x 12 Clip 
4 

11 GB/T5783 Ml 0x35 Bolt 4 

12 GB/T97.l 10 Washer 8 

13 GB/T93 10 Washer,lock 
4 

14 GB/T6170 MIO Nut 4 

15 GJT-374-00 Elbow 3 

16 TGIBI-19168*O <pl 9x 1680 Hose.H.P 1 

17 TGIBI-19245*O cpl 9x2450 Hose .H.P 1 

18 GJT-414-00 135° Joint 
1 

19 JB/T8870 40x25 Clip 
2 

20 TG000-25100 cp25 x 1000 Hose 1 

21 A30A5-40003 I Rubber 2 

22 JB/T8870 T 75x67 Clir 
7 

23 A90M5-40005 Hose 1 

24 A90M5-40002 Hose rubber 
1 
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Cooling system 
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Cooling system 
Gambit 11000,12000,14000,16000-X66 

Item Part No Description Q'ty Remark 

1 JB/T8870 T 65x57 Clir 1 

2 A90S5-40003 Hose 1 

3 AS0ACS-40004 Hose 1 

4 JB/T8870 76x64 Clip 1 

5 AS0ACS-40002 Hose rubber 1 

6 JB/T8870 64x44 Clir 3 

7 A90F5-l 1007 Hose 1 

8 A50AC5-40100 Radiator ass 'y 1 

9 TG000-10060 cp10x600 Hose 1 

10 GB/T5783 M10x35 Bolt 2 

11 GB/T97.1 10 Washer 4 

12 GB/T93 10 W asher,lock 2 

13 GB/T6170 MIO Nut 2 

14 JB/T8870 25x 16 Clip 4 

15 TG000-19200 cp19x2000 Hose 1 

16 GJT-139-00 Elbow 1 

17 TG000-19250 cp19x2500 Hose 1 

18 GJT-111-00 Nipple 1 

19 JB/T8870 40x25 Clir 2 

20 TG000-25100 cp25 x 1000 Hose 1 

21 A30A5-40003 I Rubber 2 

22 JB/T8870 T 87x82 Clip 5 

23 AS0ACS-40005 Hose 1 

24 A50AC5-40001 Hose rubber 1 
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Fuel system 
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Fuel system 
Gambit 11000,12000,14000,16000-CY1/W3/W3 ICY 4 

Item Part No Description Q'ty Remark 

1 A45L5-30300 Dx260MT Sedimenter 1 

2 GB/T5783 Ml Ox25 Bolt 2 

3 GB/T93 10 Washer,Lock 3 

4 GB/T97.l 10 Washer 2 

5 A45A5-30001 Z 1 / 8 "Cypriot ventilation 1 

6 A30A5-30100 Cap 1 

7 D30Al -l 1008 5 Clip 1 

8 GB/T5783 Ml Ox 15 Bolt 1 

9 TG000-10130 <p 1 Ox 1300 Tube 1 

10 A30A4-50002 Plug,drain 1 

11 A30A4-50004 ED 26 Washer 1 

12 A30A4-50003 Magnet 2 

13 A30A5-30400 Sedimenter 1 

14 TGOOO- 10200 <p 1Qx2000 Tube 2 

15 A50C5-30001 Sedimenter bracket 1 

- A90L5-30001 Sedimenter bracket 1 

16 GB/T5783 M8x25 Bolt 2 

17 GB/T93 8 Washer, Lock 2 

18 GB/T97.l 8 Washer 2 

19 A50A5-30300 Plate 1 

20 A50A5-30001 Packing 1 

21 GB/T5787 M8x 16 Bolt 8 

22 GB/T818 M5x 12 Bolt 5 

23 GB/T93 5 Washer, Lock 5 

24 JB/T8870 20x 12 Clip 6 

79 



Fuel system 
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Fuel system 

Item Part No Description Q'ty Remark 

1 A30A5-30100 Cap 1 

2 A30A4-50002 Plug,drair 1 

3 A30A4-50004 ED 26 Washer 1 

4 A30A4-50003 Magnet 2 

5 A30A5-30400 Sedimenter 1 

6 TG000-10080 cpl0x800 Tube 2 

7 JB/T8870 20x 12 C lip 4 

8 A50A5-30300 Plate 1 

9 A50A5-30001 Packing 1 

10 GB/T5787 M8x 16 Bolt 8 

11 GB/T818 M5x 12 Bolt 5 

12 GB/T93 5 Washer,Lock 5 
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Fuel system 
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Fuel system 
Gambit 11000,12000,14000,16000-KMS2 

Item Part No Description Q'ty Remark 

1 A45A5-30001 Zl /8" Cypriot ventilation 1 

2 A30A5-30100 Cap 1 

3 GB/T5783 M8x30 Bolt 2 

4 GB/T93 8 Washer, Lock 2 

5 GB/T97.1 8 Washer 2 

6 A90F5-30001 Sedimenter bracket 1 

7 GJT-554-00 Joint 1 

8 A90F5-30100 Sedimenter 1 

9 A90F5-30003 I Tube 1 

10 A30A4-50002 Plug,drain 1 

11 A30A4-50004 ED 26 Washer 1 

12 A30A4-50003 Magnet 2 

13 A30A5-30400 Sedimenter 1 

14 A90C5-30100 Plate 1 

15 A50A5-30001 Packing 1 

16 JB/T8870 20x 12 Clip 6 

17 GB/T818 M5x 12 Bolt 5 

18 GB/T93 5 Washer, Lock 5 

19 A90F5-30002 I Tube 1 

20 A90F5-30007 Tube 1 

21 GB/T5787 M8x25 Bolt 8 

22 A90F5-30004 M14 Bolt 1 

23 JB982 14 Packing 2 

24 A90F5-30005 M l 2  Bol 2 

25 JB982 12 Packing 4 

26 A50G5-10104 2 Oil connection 1 
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Fuel system 
Gambit 11000,12000,14000,16000-KMS 11/KMS12/KMS 13 
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Fuel system 
Gambit 11000,12000,14000,16000-KMS 11/KMS 12/KMS 13 

Item Part No Description Q'ty Remark 

1 A45A5-30001 Zl /8" Cypriot ventilation 1 

2 A30A5-30100 Cap 1 

3 GB/T5783 M8x30 Bolt 2 

4 GB/T93 8 Washer, Lock 2 

5 GB/T97.1 8 Washer 2 

6 A90F5-30001 Sedimenter bracket 1 

7 A90F5-30100 Sedimenter 1 

8 GJT-554-00 Joint 1 

9 A50V5-30001 Tube 1 

10 A30A4-50002 Plug,drain 1 

11 A30A4-50004 ED 26 Washer 1 

12 A30A4-50003 Magnet 2 

13 A30A5-30400 Sedimenter 1 

14 A90C5-30100 Plate 1 

15 A50A5-30001 Packing 1 

16 8JA08-02008 20x 12 Clip 5 

17 GB/T818 M5x 12 Bolt 5 

18 GB/T93 5 Washer,Lock 5 

19 TGOOO-10180 cp 1 Ox 1800 Tube 2 

20 TGOOO-10080 cp10x800 Tube 1 

21 GB/T 1667 4.1 M8x25 Bolt 8 

22 A45U5-30003 Hollow Joint 2 

23 A90F5-30004 M l 4  Bolt 2 

24 JB982 14Packing 
4 

25 TGOOO-10120 cp lOx 1200 Tube 2 
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Fuel system 
Gambit 11000,12000,14000,16000-XC 1 
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Fuel system 
Gambit 11000,12000,14000,16000-XC 1 

Item Part No Description Q'ty Remark 

1 A30A4-50003 Magne 2 

2 A30A5-30100 Cap 1 

3 A90C5-30100 Plate 1 

4 A50A5-30001 Packing 1 

5 8JA08-01606 16x 10 Clir 6 

6 GB/T818 M5x 12 Bolt 5 

7 GB/T93 5 Washer,Lock 5 

8 GB/Tl 6674.l M8x 16 Bolt 8 

9 GB/T93 8 Washer,Lock 2 

10 GB/T97.l 8 Washer 2 

11 A30A4-50002 Plug,drain 1 

12 A30A4-50004 Ed 26 Washer 1 

13 A45L5-30300 Sedimenter 1 

14 GB/T5783 M8x25 Bolt 2 

15 TGOOO-10100 cp 1 Ox 1000 Tube 1 

16 TGOOO-10060 cp10x600Tube 1 

17 TGOOO-10130 cp 1 Ox 1300 Tube 1 

18 A30A5-30400 Sedimenter 1 

87 



Fuel system 
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Fuel system 
Gambit 11000,12000,14000,16000-XC2/WF3 

Item Part No Description Q'ty Remark 

1 A30A4-50003 Magnet 2 

2 A30A5-30100 Cap 1 

3 A90F5-30200 Plate 1 

4 A50A5-30001 Packing 1 

5 8JA08-01606 16x 10 Clir 7 

6 GB/T818 M5x 12 Bolt 5 

7 GB/T93 5 Washer, Lock 5 

8 GB/Tl6674.l M8x 16 Bolt 8 

9 GB/T93 10 Washer,Lock 2 

10 GB/T97.l 10 Washer 2 

11 A30A4-50002 Plug,drain 1 

12 A30A4-50004 Ed 26 Washer 1 

13 A50N5-30300 Sedimenter 1 

- A90M5-30100 Fuel prefilter 1 

14 GB/T5783 M l0x25 Bolt 2 

15 TGOOO-10060 cp10x600 Tube 1 

- TGOOO-10120 cpl Ox 1200 Tube 1 

16 TGOOO-10040 cp10x400 Tube 1 

17 GJT-575-00 Sedimenter 2 

11000,12000,14000,16000-XC2  

11000,12000,14000,16000-WF3 

11000,12000,14000,16000-XC2 

11000,12000,14000,16000-WF3 

 11000,12000,14000,16000-XC2 18 A30A5-30400 Sedimenter 1 
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Fuel system 
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Fuel system 
Gambit 11000,12000,14000,16000-WF8 

Item Part No Description Q'ty Remark 

1 A50A5-30001 Cover plate cushion 1 

2 A90F5-30200 Fuel cover plate 1 

3 GB/T16674. 1 M8x 16 Bolt 8 

4 GB/T 5783 M10x25 Bolt 2 

5 GB/T 93 10 Washer 2 

6 GB/T 97.1 10 Gasket 2 

7 A30A5-30100 Cap 1 

8 GB/T 818 M5x 12 Screw 5 

9 GB/T 97.1 5 Gasket 5 

10 TG000-10120 cpIOx 1200 Hose 2 

11 A30A4-50002 Oilout plug 1 

12 A30A4-50004 Ed 26 Gasket 1 

13 A30A4-50003 Magnet 2 

14 TG000- 10040 cpIOx400 Hose 1 

15 A90M5-30100 Fuel Pre-filter 1 

16 A30A5-30400 Oil filter 1 

17 8JA08-01606 16x 10 Clip 7 
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Fuel system 
Gambit 11000,12000,14000,16000-YCS 
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Fuel system 
Gambit 11000,12000,14000,16000-YC8 

Item Part No Description Q'ty Remark 

1 A30A4-50003 Magnet 2 

2 A30A5-30100 Cap 1 

3 A90J5-30100 Plate 1 

4 A50A5-30001 Packing 1 

5 8JA08-01606 16x 10 Clip 7 

6 GB/T818 M5x 12 Bolt 5 

7 GB/T93 5 Washer, Lock 5 

8 GB/T16674.1 M8x 16 Bolt 8 

9 GB/T5783 M8x25 Bolt 2 

10 GB/T93 8 Washer, Lock 2 

11 GB/T97.1 8 Washer 2 

12 A50P5-302400 Electronic output pump 1 

13 TG000-10060 cp10x600 Tube 2 

14 A30A4-50002 Plug,drain 1 

15 A30A4-50004 ED 26 Washer 1 

16 A30A5-30400 Sedimenter 1 

17 A50P5-30100 Diesel prefilter 1 

18 A50P5-30003 Prefilter stents 1 

19 GB/T5783 M10x25 Bolt 4 

20 GB/T93 10 Washer,Lock 4 

21 GB/T97.l 10 Washer 4 

22 TG000-10080 cp10x800 Tube 1 

23 TG000-10130 cp lOx 1300 Tube 1 
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Fuel system 
Gambit 11000,12000,14000,16000-DYI/DYI Ix] *1 
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Fuel system 
Gambit 11000,12000,14000,16000-DY1/DY1 Okamura 

Item Par t No Desc r ip tion Q'ty Remark 

1 A30A5-30100 Cap 1 

2 A30A4-50002 P lug,drain 1 

3 A30A4-50003 Magnet 2 

4 A30A5-30400 Sedimenter 1 

5 TG000-10080 cp10x800 Tube 2 

6 GB/Tl6674. 1 M8x 16 Bolt 8 

7 GB/T818 M5x 12 Bolt 9 

8 GB/T93 5 Washer,Lock 9 

9 8JA08-01606 16x 10 Clir 7 

10 A50A5-30001 Packing 1 

11 A90J5-30100 P late 1 

12 GB/T5783 M l0x25 Bol t 2 

13 GB/T93 10 Washer,Lock 2 

14 GB/T97.l 10 Washer 2 

15 TG000-13060 cp l3x600 Tube 2 

16 GJT-624-00 Fuel joint 2 

17 A50Q5-30100 Oil water separato 1 

18 A30A4-50004 ED 26 Washer 1 

19 GB/T97.l 5 Washer 4 

20 AS0QS-30200 Fuel pump 1 

21 GJT-551-00 Fuel Joint 1 

22 JB/T982 16 Washer 1 
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Fuel system 
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Fuel system 
Gambit 11000,12000,14000,16000-S 15 

Item Part No Description Q'ty Remark 

1 A90C5-30100 Plate 1 

2 A50A5-30001 Packing 1 

3 GB/Tl 6674.l M8x 16 Bolt 8 

4 A30A5-30100 Cap 1 

5 A45Y5-30006 1 Tube 1 

6 A45Y5-30005 Tube 1 

7 A45Y5-30300 Solenoid valve 1 

8 A45Y5-30301 Fuel pump suppor 1 

9 GB/T5783 M6x20 Bolt 2 

10 GB/T97.l 6 Washer 4 

11 GB/T93 6 Washer,Lock 2 

12 GB/T6170 M6 Nut 2 

13 A45Y5-30004 4 Tube 1 

14 A30A5-30400 Diesel Filter 1 

15 A30A4-50003 Magnet 2 

16 A45Y5-30003 3 Tube 1 

17 A30A4-50002 Plug,drain 1 

18 A30A4-50004 ED 26 Washer 1 

19 A45Y5-30200 Filter ass' y 1 

20 A45Y5-30007 2 Tube 1 

21 A45Y5-30100 Fuel pumr 1 

22 JB/T8870 16x 10 Clip 2 

23 GB/T818 M5x 12 Bolt 5 

24 GB/T93 5�ms Washer,lock 5 

25 A30A5-30002 Packing 1 
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Fuel system 
Gambit 11000,12000,14000,16000-X66 
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Fuel system 
Gambit 11000,12000,14000,16000-X66 

Item Part No Description Q'ty Remark 

1 A50A5-30001 Packing 1 

2 A120D5-30100 Plate 1 

3 GB/T16674.1 M8x 16 Bolt 8 

4 A30A5-30100 Cap 1 

5 GB/T818 M5x 12 Screw 5 

6 GB/T97.1 5 Washer 9 

7 TG000-13080 cp13x800 Tube 2 

8 8JA08-02008 20x 12 Clip 4 

9 A30A4-50002 Plug,drain 1 

10 A30A4-50004 ED 26 Washer 1 

11 A30A4-50003 Magnet 2 

12 A30A5-30400 Sedimenter 1 
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Exhaust system 
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Exhaust system 
Gambit 11000,12000,14000,16000-CY1/W3/W3 

Item Part No Description Q'ty Remark 

1 A50C5-20300 Muffler 1 

2 A30A5-40003 I Rubber 1 

3 A50A5-20100 Front pipe ass'y 1 

4 A30A5-20001 Rubber 2 

5 A30A5-20003 Washer 1 

6 A30A5-20002 Bolt 1 

7 GB/T97.1 8 Washer 5 

8 GB/T889. 1 M8 Nut 1 

9 GB/T6170 MlONut 8 

10 GB/T93 10 Washer,lock 8 

11 A50A5-20202 U-Bolt 2 

12 A50A5-20201 Stopper 2 

13 GB/T93 8 Washer,lock 7 

14 GB/T6170 M8 Nut 4 

15 A90C5-20502 U U-Bolt 1 

16 A90C5-20501 Stopper 1 

17 GB/T97.1 10 Washer 2 

18 A50C5-20100 Exhaust takeover 1 

19 A90D1-20100 High exhaust 1 

20 A50C5-10005 Rubber pad 1 

21 GB/T5783 M8x25 Bolt 3 

101 



Exhaust system 
Gambit 11000,12000,14000,16000-S3/S3  
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Exhaust system 
Gambit 11000,12000,14000,16000-S3/S3  

Item Part No Description Q'ty Remark 

1 A50E5-20200 Muffler 1 

2 A30A5-40003 I Rubber 1 

3 A50E5-20001 Exhaust takeover 1 

4 A30A5-20001 Rubber 2 

5 A30A5-20003 Washer 1 

6 A30A5-20002 Bolt 1 

7 GB/T97.1 8 Washer 7 

8 GB/T889. 1 M8 Nut 1 

9 GB/T6171 Ml Ox 1.25 Nut 3 

10 GB/T93 10 Washer,lock 5 

11 A50A5-20202 U-Bolt 3 

12 A50A5-20201 Stopper 3 

13 GB/T93 8 Washer,lock 9 

14 GB/T5783 M8x25 Bolt 3 

15 GB/T6170 M8 Nut 6 

16 A50C5-20100 Exhaust takeover 1 

17 A90D1-20100 High exhaust 1 

18 A50C5-10005 Rubber pad 1 

19 A50E5-20100 Pipe ass'y 1 

20 A50E5-20002 Rubber 1 

21 A90C5-20502 U-Bolt 1 

22 A90C5-20501 Stopper 1 

23 GB/T97.1 10 Washer 2 

24 GB/T6170 MIO Nut 2 
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Exhaust system 
Gambit 11000,12000,14000,16000-KMS2 
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Exhaust system 
Gambit 11000,12000,14000,16000-KMS2 

Item Part No Description Q'ty Remark 

1 A120A5-20001 Pipe clamp(V) 1 

2 A30A5-40003 Rubber 2 

3 A50K5-20100 Muffler 1 

4 A30A5-20001 Rubber 2 

5 A30A5-20003 Washer 1 

6 A30A5-20002 Bolt 1 

7 GB/T97.1 8 Washer 4 

8 GB/T889. 1 M8 Nut 1 

9 A50K5-20200 Exhaust pipe 1 

10 A50K5-2300 I Exhaust takeover 1 

11 A50K5-20400 I Exhaust takeover 1 

12 A120A5-20502 U-Bolt 3 

13 A120A5-20501 Stopper 3 

14 GB/T93 10 Washer,lock 6 

15 GB/T97.1 10 Washer 6 

16 GB/T6170 MIO Nut 6 

17 A120A5-20600 High exhaust 1 

18 A50C5-10005 Rubber pad 1 

19 GB/T5783 M8x20 Bolt 3 

20 GB/T93 8 Washer,lock 3 
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Exhaust system 
Gambit 11000,12000,14000,16000-XC 1 
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Exhaust system 
Gambit 11000,12000,14000,16000-XC 1 

Item Part No 
Description Q'ty Remark 

1 A90D1-20100 High exhaust 1 

2 GB/T5783 M8x30 Bolt 3 

3 GB/T93 8 Washer,lock 6 

4 GB/T97.1 8 Washer 6 

5 A50C5-10005 Rubber pad 1 

6 A90C5-20502 U-Bolt 3 

7 A90C5-20501 Stopper 3 

8 GB/T97.1 8 Washer 6 

9 GB/T93 8 Washer,lock 6 

10 GB/T6170 M8 Nut 6 

11 A90D5-20001 Exhaust takeover 1 

12 A50L5-20100 Muffler 1 

13 A30A5-20002 Bolt 1 

14 A30A5-20003 Washer 1 

15 A30A5-20001 Rubber 2 

16 GB/T96 8 Washer 1 

17 GB/T889. 1 M8 Nut 1 

18 A50L5-20200 Front pipe ass'y 
1 

19 GB/T5783 M12x45 Bolt 3 

20 GB/T97.1 12 Washer 3 

21 GB/T93 12 Washer,lock 
3 

22 GB/T6170 M12 Nut 3 

23 A30A5-40003 I Rubber 1 
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Exhaust system 
Gambit 11000,12000,14000,16000-XC2 
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Exhaust system 
Gambit 11000,12000,14000,16000-XC2 

Item Part No Description Q'ty Remark 

1 AS0NS-20200 Pipe ass'y 1 

2 A50L5-20100 Muffler 
1 

3 A30A5-40003 Rubber 
1 

4 A90C5-20502 
3 

U-Bolt

5 A90C5-20501 Stopper 
3 

6 
6 GB/T97. l 8 Washer 

6 
7 GB/T93 8 Washer,lock 

6 

8 GB/T6170 M8 Nut 
1 

9 A90D1-20001 Exhaust takeover 1 

10 A90D1-20001 Rubber 1 

11 A90D1-20100 Pipe ass'y 3 

12 GB/T5783 M8x30 Bolt 3 

13 GB/T93 8 Washer,lock 3 

14 GB/T97. l 8 Washer 1 

15 A30A5-20002 Bolt 
1 

16 A30A5-20003 Washer 
1 

1 
17 A30A5-20001 Rubber 

18 GB/T96 8 Washer 
1 

19 GB/T889.l M8 Nut 
1 

20 GB/T5783 Ml0x25 Bolt 
3 

21 GB/T93 10 Washer,lock 
3 

22 GB/T97. l 10 Washer 3 
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Exhaust system 
Gambit 11000,12000,14000-WF8 
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Exhaust system 
Gambit 11000,12000,14000-WF8 

Item Part No Description Q'ty Remark 

1 A90D1-20100 High exhaust ass'y 1 

2 GB/T5783 M8x30 Bolt 3 

3 GB/T93 8 Washer,lock 3 

4 GB/T97.1 8 Washer 3 

5 A50C5-10005 Rubber 1 

6 A90C5-20502 U-Bolt 3 

7 A90C5-20501 Stoppei 3 

8 GB/T97.1 8 Washer 6 

9 GB/T93 8 Washer,lock 6 

10 GB/T6170 M8 Nut 6 

11 A90D1-20001 Exhaust takeover 1 

12 A30A5-20002 Bolt 1 

13 A30A5-20003 Washer 1 

14 A30A5-20001 Rubber 2 

15 GB/T889. 1 M8 Nut 1 

16 A50L5-20100 Muffler 1 

17 A30A5-40003 Rubber 1 

18 GB/T96 8 Washer 1 

19 A50U5-20100 Pipe ass'y 1 

20 GB/T5783 M10x40 Bolt 2 

21 GB/T97.1 10 Washer 4 

22 GB/T93 10 Washer,lock 
2 

23 GB/T6170 MIO Nut 2 
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Exhaust system 
Gambit 11000,12000,14000,16000-CY 4 
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Exhaust system 
Gambit 11000,12000,14000,16000-CY 4 

Item Part No Description Q'ty Remark 

1 A90L5-20001 Pipe clamp (V) 1 

2 A90L5-20100 Exhaust pipe 1 

3 A50R5-20100 Exhaust takeover 1 

4 A30A5-40003 I Rubber 2 

5 A50K5-20100 M uffler 1 

6 GB/T889.l M8 Nut 1 

7 GB/T97. l 8 Washer 1 

8 A30A5-20003 Washer 1 

9 A30A5-20001 Rubber 2 

10 A30A5-20002 Bolt 1 

11 Al20A5-20502 U-Bolt 4 

12 Al20A5-20501 Sto pper 4 

13 GB/T97. l 10 Washer 8 

14 GB/T93 10 Washer,lock 8 

15 GB/T6170 MIO Nut 8 

16 AS0KS-20400 II Exhaust takeover 1 

17 A30A5-20001 Rubber 1 

18 Al20A5-20600 High exhaust ass'y 1 

19 GB/T5783 M8x30 Bolt 3 

20 GB/T93 8 Washer,lock 3 

21 GB/T97 8 Washer 3 
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Exhaust system 
Gambit 11000,12000,14000,16000-YC8 
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Exhaust system 
Gambit 11000,12000,14000,16000-YC8 

Item Part No Description Q'ty Remark 

1 A30A5-20002 Bolt 1 

2 A30A5-20003 Washer 1 

3 A30A5-20001 Rubber 2 

4 GB/T97. 1 8 Washer 4 

5 GB/T889.1 M8Nut 1 

6 A50C5-20100 Exhaust takeover 1 

7 Muffler 1 
A50G5-20300 

8 Pipe ass'y 1 
A50P5-20200 

9 U-Bolt 2 

A50A5-20202 

10 Stopper 2 

A50A5-20201 

11 8 Washer,lock 7 

GB/T93 

12 8 Washer 7 

GB/T97. 1 

13 M8Nut 4 

GB/T6170 
14 I Rubber 1 

A30A5-40003 
1 15 Washer 

A90C5-20502 
1 16 U-Bolt

A90C5-20501 
1 17 Stopper 

GB/T97. 1 
2 

18 10 Washer 

19 
GB/T93 

10 Washer,lock 2 

20 
GB/T6170 

Ml 0Nut 2 

21 
GB/T5783 

M12x45 Bolt 3 

22 
GB/T93 

12 Washer,lock 3 

23 
GB/T97. 1 12 Washer 3 

24 GB/T6170 M12 Nut 3 

25 A50C5- 10005 Rubber 1 

26 A90Dl-20100 Bolt 1 

27 GB/T5783 M8x25 Bolt 3 
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Exhaust system 
Gambit 11000,12000,14000,16000-KMS 11 
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Exhaust system 
Gambit 11000,12000,14000,16000-KMS11 

Item P ar t  No Desc riptio n Q'ty Remark 

1 Al20A5-20001 Pipe clamp (V) 1 

2 A50V5-20100 A Pipe 1 

3 A50V5-20200 B Pipe 1 

4 A45P5-20004 Fixed seat 2 

5 A45P5-20005 F xing band 2 

6 A50V5-20300 DOC ass'y 1 

7 GB/T5783 M8x25 Bolt 8 

8 GB/T93 8 Washer,lock 7 

9 GB/T97.l 8 Washer 7 

10 GB/T889. 1 M8 Nut 4 

11 A50V5-20400 Exhaust takeover 1 

12 GB/T5783 M8x30 Bolt 3 

13 Al20A5-20502 U-Bolt 4 

14 Al20A5-20501 Sto pper 4 

15 GB/T97.l 10 Washer 8 

16 GB/T93 10 Washer,lock 8 

17 GB/T6170 MIO Nut 8 

18 A50C5-10005 Rubber 1 

19 Al20A5-20600 High exhaust ass'y 1 
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Exhaust system 
Gambit 11000,12000,14000,16000-KM S 12 
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25 
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3,27,28,29,30 
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Exhaust system 
Gambit 11000,12000,14000,16000-KMS 12 

Item Part No Description Q'ty Remark 

1 Al20A5-20001 Pipe clamp (V) 1 

2 A50S5-20100 A Pipe 1 

3 Al20A5-20502 U-Bolt 1 

4 A50S5-20200 B Pipe 1 

5 A50S5-20001 Clamp 1 

6 A50S5-20300 Injection pipe 1 

7 A50S5-20008 (4�-1") C lamp 2 

8 A50S5-20002 Elbow 1 

9 A50S5-20007 B Heat shield B 1 

10 A50S5-20006 Heat shield 1 

11 A50S5-20005 Fixing belt 2 

12 GB/T5783 M8x25 Bolt 2 

13 GB/T97.l 8 Washer 2 

14 GB/T889. l M8 Nut 2 

15 A50S5-20004 Fixed seat 2 

16 A50S5-20400 Installation platform 1 

17 A50S5-20500 Postprocessor 1 

18 JB/T8870 l l  6x 106 Hose clamp 1 

19 GB/T5783 M8x30 Bolt 2 

20 GB/T96 8 Washer 4 

21 GB/T93 8 Washer,lock 2 

22 GB/T6170 M8 Nut 2 

23 A50S5-20600 Pipe ass'y 1 

24 A50S5-20009 Exhaustlower protective net 1 

25 A50S5-20010 Exhaustupperprotective net 1 

26 A50S5-20003 Exhaust pipe support 1 

27 Al20A5-20501 S topper 1 

28 GB/T97.l 10 Washer 
2 

29 GB/T93 10 Washer,lock 2 

30 GB/T6170 MIO Nut 2 
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Exhaust system 
Gambit 11000,12000,14000,16000-KMS 13 
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Exhaust system 
Gambit 11000,12000,14000,16000-KMS 13 

Item Par t No Desc ription Q'ty Remark 

1 Al20A5-20001 Pipe clamp (V) 1 

2 A50X5-20100 A Pipe 1 

3 A50X5-20200 B Pipe 1 

4 A30A5-40003 Rubber 2 

5 A50X5-20300 M uffler 1 

6 A30A5-20002 Bolt 1 

7 A30A5-20003 Washer 1 

8 A30A5-20001 Rubber 2 

9 GB/T889. 1 M8 Nut 1 

10 Al20A5-20502 U-Bolt 4 

11 Al20A5-20501 Sto pper 4 

12 GB/T97.l 10 Washer 8 

13 GB/T93 10 Washer,lock 8 

14 GB/T6170 MIO Nut 8 

15 A50K5-20400 II Exhaust takeover 1 

16 GB/T5783 M8x30 Bolt 3 

17 GB/T93 8 Washer,lock 3 

18 GB/T97.l 8 Washer 3 

19 A50C5-10005 Rubber 1 

20 Al20A5-20600 High exhaust ass'y 1 
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Exhaust system 
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Exhaust system 
Gambit 11000,12000,14000,16000-DY1/DY1 

Item Part No Description Q'ty Remark 

1 A50Q5-20001 Clamp(V) 1 

2 A50Q5-20100 A Pipe 1 

3 A50Q5-20002 Clamp 4 

4 A50Q5-20003 Pipe 1 

5 A50Q5-20400 DOC ass'y 1 

6 A50Q5-20004 DOC hoop 2 

7 GB/T97.1 8 Washer 11 

8 GB/T 93 8 Washer,lock 11 

9 GB/T5786 M8x 16 Bolt 8 

10 A50Q5-20200 BPipe 1 

11 A120A5-20502 U-Bolt 2 

12 A120A5-20501 Stopper 2 

13 GB/T97.1 10 Washer 4 

14 GB/T93 10 Washer,lock 4 

15 GB/T6170 M l0Nut 
4 

16 A50Q5-20300 CPipe 1 

17 A50C5-10005 Rubber 
1 

18 GB/T5783 M8x30 Bolt 3 

19 A120A5-20600 High exhaust ass'y 1 
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Exhaust system 
Gambit 11000,12000,14000,16000-G3/S 10 

23 

22 

21 

11 10 

// 
1 

1

� 

\ 

4I 
\ 

I 
\ 

I \
�/ 13 2-© 

�13 /.�14 ._14 3 �8 
�8 �15�15

124 



Exhaust system 
Gambit 11000,12000,14000,16000-O3/S 10 

Item Part No Description Q'ty Remark 

1 A50F5-20300 Muffler 1 

2 A30A5-40003 Rubber 1 

3 A50F5-20200 Front pipe ass'y 1 

4 A50F5-20100 Front pipe ass'y 1 

5 A30A5-20001 Rubber 2 

6 A30A5-20003 Washer 1 

7 A30A5-20002 Bolt 1 

8 GB/T97.1 8 Washer 7 

9 GB/T889. 1 M8 Nut 1 

10 GB/T5786 MlOx 1.5 x25 Bolt 6 

11 GB/T93 10 Washer,lock 6 

12 A50A5-20202 U-Bolt 3 

13 A50A5-20201 Stopper 3 

14 GB/T93 8 Washer,lock 9 

15 GB/T6170 M8 Nut 6 

16 A90C5-20502 U-Bolt 1 

17 A90C5-20501 Stopper 1 

18 GB/T93 10 Washer,lock 
2 

19 GB/T97.1 10 Washer 2 

20 GB/T6170 MIO Nut 2 

21 A50C5-20100 Exhaust takeover 1 

22 A90D1-20100 High exhaust 
1 

23 A50C5-10005 Rubber pad 
1 

24 GB/T5783 M8x25 Bolt 3 
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Exhaust system 

1 

Gambit 11000,12000,14000,16000-G4 
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Exhaust system 
Gambit 11000,12000,14000,16000-G4 

Item Part No Description Q'ty Remark 

1 A50I5-20100 Muffler 1 

2 A30A5-40003 I Rubber 1 

3 Three-way catalys 1 

4 A50l5-20600 Pipe ass'y 1 

5 A50I5-20200 Fixed plate 1 

6 A50I5-20002 Washer 1 

7 A50I5-20001 Washer 1 

8 TKOOO- 130150 130-150 Clamp 2 

9 GB/T5786 
8 

M10x25 Bolt 

10 GB/T93 10 Washer,lock 
10 

11 
10 

GB/T97.l 10 Washer 

12 GB/T6170 MIO Nut 
6 

2 
13 A30A5-20001 Rubber 

1 
14 A30A5-20003 Washer 

1 
15 A30A5-20002 Bolt 

3 

16 GB/T97.l 8 Washer 
1 

17 GB/T889. 1 M8 Nut 
1 

18 A50A5-20202 U-Bolt
1 

19 A50A5-20201 Stopper 
5 

20 GB/T93 8 Washer,lock 
2 

21 GB/T617C M8 Nut 1 

22 A50C5-20100 Exhaust takeover 1 

23 A90C5-20502 U-Bolt 1 

24 A90C5-20501 Stopper 
1 

25 A90D1-20100 High exhaus 
1 

26 A50C5- 10005 Rubber pad 
3 

27 GB/T5783 M8x25 Bolt 
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Exhaust system 
Gambit 11000,12000,14000,16000-S 15 
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Exhaust system 
Gambit 11000,12000,14000,16000-S 15 

Item Par t No  D escr iption Q'ty Remar k 

1 GB/T5783 M10x25 Bolt 6 

2 GB/T93 10 Washer,lock 10 

3 A50M5-20100 Pipe ass'y 1 

4 A30A5-20202 U-Bolt 1 

5 A30A5-20201 U-Sto pper 1 

6 GB/T93 8 Washer,lock 7 

7 GB/T97.l 8 Washer 7 

8 GB/T6170 M8Nut 4 

9 A50M5-20600 Pipe ass'y 1 

10 A50A5-20202 U-Bolt 1 

11 A50A5-20201 Sto pper 1 

12 GB/T5783 M10x35 Bolt 4 

13 GB/T6170 Ml0Nut 4 

14 D50M5-20004 Muffler bracket L.H. 1 

15 GB/T5783 Ml2x40 Bolt 2 

16 GB/T97.l 12 Washer 4 

17 GB/T93 12 Washer,lock 2 

18 GB/T6170 Ml2 Nut 2 

19 A30A5-20002 Bolt 2 

20 A30A5-20003 Washer 2 

21 A30A5-20001 Rubber 4 

22 GB/T96.l 8 Washer 2 

23 GB/T6184 M8Nut 2 

24 A50M5-20700 Exhaust takeover 1 

25 A50M5-20800 Tailpipe 1 

- A50M5-20900 Tailpipe 1 5-6T

26 A45AD5-20500 Muffler 1 7T

27 D50M5-20003 Muffler bracket R.H. 1 

28 D50M5-20002 Cover plate 1 

29 GB/T5783 M8x20 Bolt 3 
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Exhaust system 
Gambit 11000,12000,14000,16000-WF3 

9 

19 
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Exhaust system 
Gambit 11000,12000,14000,16000-WF3 

Item Part No Description Q'ty Remark 

1 A90D1-20100 High exhaust ass'y 1 

2 GB/T5783 M8x20 Bolt 3 

3 GB/T93 8 Washer,lock 3 

4 GB/T97.1 8 Washer 3 

5 A50C5-10005 Rubber 1 

6 A90C5-20500 Pipe clamp 3 

7 A90D1-20001 Exhaust takeover 1 

8 A30A5-20002 Bolt 1 

9 A30A5-20003 Washer 1 

10 A30A5-20001 Rubber 2 

11 GB/T889. 1 M8Nut 1 

12 A50L5-20100 Muffler 1 

13 A30A5-40003 Rubber 1 

14 GB/T96 8 Washer 1 

15 A90M5-20100 Pipe ass'y 1 

16 GB/T5783 MIOx40 Bolt 2 

17 GB/T97.1 10 Washer 4 

18 GB/T93 10 Washer,lock 2 

19 GB/T6170 MIO Nut 2 
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Exhaust system 
Gambit 11000,12000,14000,16000-X66 
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Exhaust system 
Gambit 11000,12000,14000,16000-X66 

Item Part No Desc ription Q'ty Remark 

1 GB/T5783 Ml0x30 Bolt 6 

2 GB/T93 10 Washer,lock 6 

3 GB/T97.l 10 Washer 6 

4 A50AC5-20100 Pipe ass'y 1 

5 A30A5-20002 Bolt 1 

6 A30A5-20003 Washer 1 

7 A30A5-20001 Rubber 2 

8 GB/T96 8 Washer 1 

9 GB/T889. 1 M8Nut 1 

10 A50X5-20300 Muffler 1 

11 A30A5-40003 Rubber 1 

12 Al20A5-20500 Pipe clamp 3 

13 A50K5-20400 I Exhaust takeover 1 

14 A50C5-10005 Rubber 1 

15 Al20A5-20600 High exhaust ass'y 1 

16 GB/T5783 M8x30 Bolt 3 

17 
GB/T93 8 Washer,lock 3 

18 GB/T97.l 8 Washer 3 
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Tor-con oil cooling system Gambit 
11000,12000,14000,16000-CY1/
W3/S3/XC 1 
Gambit 
11000,12000,14000,16000-G3/
G4/S 15 
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Tor-con oil cooling system 

Gambit 11000,12000,14000,16000-CY 1/W3/S3/XC 1 
Gambit 11000,12000,14000,16000-G3/G4/S 15 

Item Part No Descrip ti on Q'ty 

1 GJT-374-00 Nipple 1 

2 GJT-414-00 Nipple 135° 1 

3 TGIBI-19143*G cpl9x 1430 High pressure hose 1 

- TGIBI-19130*G cpl9x 1300 High pressure hose 1 

- TGIBI-19153*G
cpl9x 1530 High pressure hose 1 

4 TGIBI-19245*G
cpl9x2450 High pressure hose 

1 

cpl9x 1800 High pressure hose 
- TGIBI-19180*G 1 

cp 19 x 215 0 High pressure hose 
- TGIBI-19215*G 1 

TGIBI-19255*G
cpl9x2550 High pressure hose 

1 
-

135 

Remark 

 11000,12000,14000,
16000-CYl /W3/S3/
YC2/G3  
11000,12000,14000,
16000-G4/S8 
 11000,12000,14000,
16000-XC 1 FD/
Y50,60,70,80-CY1 /
W3/S3 
 11000,12000,14000,

16000-G4 

 11000,12000,14000,

16000-XC 1 



Tor-con oil cooling system 
Gambit 11000,12000,14000,16000-W3/S3 
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Tor-con oil cooling system 
Gambit 11000,12000,14000,16000-W3/S3 

Item Part No Description Q'ty Remark 

1 GJT-426-00 Nipple 2 

2 GJT-421-00 Nipple 2 

3 TGIBI-19210*G 1 

cp19x2100 High pressure hose cp19x 1430 High 
- TGIBI-191 43*G

pressure hose cp19x2900 High pressure hose 
1 

4 TGIBI-19290*G 1 

cpl9x 1900 High pressure hose 
- TGIBI-19190*G 1 
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Tor-con oil cooling system 
Gambit 

11000,12000,14000,16000-KMS2/XC2NC8/WF8/KMS 

11/KMS 12 

4 
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Tor-con oil cooling system 
Gambit 11000,12000,14000,16000-KMS2/XC2/YC8/
WF8/KMS11/KMS12 

Item Part No Description Q'ty Remark 

1 GJT-414-00 13 5° Joint 1 

2 TGIBI-19 245*G cp19x2450 High pressure hose 1 

3 GJT-374-00 Nipple 3 

- GJT-374-00 Nipple 1 

4 TGIBI-19168*G cpl9x 1680 High pressure hose 1 

- TGIBI-19143 *G 
cpl9x 143 0 High pressure hose 

1 

5 TG000-16120*G cpl6x 1200 High pressure hose 3 

6 GJT-678-00 Tee joint 2 

7 GJT-679 -00 Nipple 1 
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Tor-con oil cooling system 

rr 
3 4 

Gambit 11000,12000,14000,16000-KMS 13 
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Tor-con oil cooling system 
Gambit 11000,12000,14000,16000-KMS13 

Item Part No Description Q'ty Remark 

1 
GJT-374-00 Nipple 2 

2 TGIBI-19215xG cp19x2150 Pipe 1 

3 GJT-426-00 Nipple 2 

4 GJT-421-00 Through joint 2 

5 TGIBI-19190xG cp 19x 1900 Pipe 1 
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Tor-con oil cooling syStem 
Gambit 11000,12000,14000,16000-DY1 

1 
/ 
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Tor-con oil cooling system 
Gambit 11000,12000,14000,16000-DYl 

Item Part No Description Q'ty Remark 

1 TG000-19250 cp19x2500 Pipe 1 

2 GJT-368-00 Nipple 1 

- GJT-111-00 Nipple 1 

3 TG000-19200 cp19x2000 Pipe 1 

4 8JA08-02509 25x 16 Clip 4 

5 GJT-368-00 Nipple 1 

1 

GJT-139-00 Nipple 

143 













Drive unit mount Gambit 11000,12000,14000,16000-CY 1 /S 
3 /S 3 /W3 
Gambit 11000,12000,14000,16000-G2/G4/
S 15/S 1 O/WF3/X66 

22 
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Drive unit mount 

Item Part No 

1 AS0AS-00400 

- A50A5-00800 

- A50E5-00100 

-

AS0ES-00300 

-

AS0HS-00400 

- A50F5-00100 

-

AS0FS-00200 

- A90Q5-00200 

2 GB/T5783 

- GB/T5783 

3 GB/T93 

4 GB/T5783 

-

ANSIBl. l 

5 GB/T6171 

6 AS0AS-00500 

7 GB/T5786 

8 GB/T93 

9 GB/T97. 1 

10 GB/T93 

11 A50A5-00001 

- A50A5-00001 

12 A50A5-00401 

13 AS0AS-00300 

-

AS0HS-00300 

14 GB/T5782 

15 AS0CS-00103 

16 A50C5-00102 

17 A50C5-00101 

18 A50C5-00104 

19 GB/T889. 1 

Gambit 11000,12000,14000,16000-CY1/S3/
S3 /W3  
Gambit 11000,12000,14000,16000-O2/O4/
S 15/S 1 0/WF3/X66 

Description Q'ty 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Ml0x30 Bolt 12 

Ml0x35 Bolt 10 

10 Washer,lock 22 

Ml0x25 Bolt 10 

3 /8-16UNCx3 /4"Bolt 6 

Ml4x 1.5 Nut 8 

Bracket,drive 2 

Ml6x l.5x35 Bolt 8 

16 Washer,lock 8 

16 Washer 8 

14 Washer,lock 
8 

Bolt 8 

Bolt 4 

Joint bushing 
1 

Propeller shaft ass'y 
1 

Propeller shaft ass'y 
1 

Ml4x l 10x30 Bolt 2 

Plastic pipe 
2 

Shim 2 

C ushion,rub ber 
4 

Shim 2 

Ml4 Nut 2 
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Drive unit mount Gambit 11000,12000,14000,16000-CY 1 /S 
3 /W3 
Gambit 11000,12000,14000,16000-G2/G4/
S 15/S 1 O/WF3/X66 

22 
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Drive unit mount 

Item Part No 

20 AS0AS-00003 

21 A50W5-00001 

22 AS0WS-00002 

Gambit 11000,12000,14000,16000-CYl/S3/
S3 /W3 
Gambit 11000,12000,14000,16000-G2/G4/
S 15/S 1 0/WF3/X66 

Description Q'ty Remark 

Bolt 4 

Transition plate 1 

Transition sleeve 1 

11000,12000,140

00,16000-S3  

11000,12000,140

00,16000-S3 
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Drive unit mount Gambit 11000,12000,14000,16000-W3/
XC 1/XC2/CY 4/YC8 /WF8/DY1/KMS2/
KMS11/KMS12 
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Drive unit mount 

Item Part No 

1 A50A5-00400 

-

A50A5-00800 

-

A90F5-00100 

-

A90F5-00200 

-

A90C5-00400 

- A90C5-00200

- A50G5-00100

- A90N 5-00100

- A90P5-00200

2 GB/T5783

- GB/T5783

GB/T93

- GB/T93

GB/T5783

- ANSIBl. l

5 GB/T6171

6 A50A5-00500

7 GB/T5786

8 GB/T93

9 GB/T97.l

10 GB/T93

11 A50A5-00001

- A50A5-00001

12 A50A5-00401

13 A50A5-00300

- A50L5-00100

14 GB/T5785

15 GB/T96

16 A50N5-00200

17 Y30Al-30002 

Gambit 11000,12000,14000,16000-W3/
XC 1/XC2/CY 4/YC8 /WF8/
DY1/KMS2/KMS11/KMS12 

Description Q'ty 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Drive unit 1 

Ml0x30 Bolt 12 

Remark 

11000,12000,14000,16000-W3/
XC2 CY4/WF8 

 11000,12000,14000,16000-
W3/XC2 CY4/WF8 

11000,12000,14000,16000-

KMS2 

 11000,12000,14000,16000-

KMS2 

 11000,12000,14000,16000-XC 1 

 11000,12000,14000,16000-XC 1 

11000,12000,14000,16000-YC8 

 11000,12000,14000,16000-DYl 

 11000,12000,14000,16000-
KMSl l 
/KMS12 

Gambit 
11000,12000,14000,16000-W3/
XC 1 /XC2/YC8/CY 4/WF8 
 11000,12000,14000,16000-
DYl/ 

Ml0x45 Bolt 12 

10 Washer,lock 22 

KMS2/KMS11/KMS12 

 11000,12000,14000,16000
-W3/ XC 1/XC2/YC8/CY 4/
W 

10 Washer,lock 16 

Ml0x25 Bolt 10 

3/8- 16UNCx3/4" Bolt 8 

F8  
11000,12000,14000,1
6000-DYl/ 

KMS2/KMS11/KMS1 
2 

 11000,12000,14000,1
6000-KMS2/ 
KMS11/KMS12 

Ml4x 1.5 Nut 8 

Bracket,drive 2 

Ml6x 1.5x35 Bolt 8 

16 Washer,lock 8 

16 Washer 8 

14 Washer,lock 8 

Bolt 8 
FDS0,60, 70,80-W3/XC2 

Bolt 4 /CY4/WF8 

FDS0,60, 70,80-XC 1/YC8 

Joint bushing 1 /DYl 

Propeller shaft ass'y 1 
FDS0,60, 70,80-W3/DY 1 

Propeller shaft ass'y 1 /KMS2/KMS11/KMS12 

FDS0,60, 70,80-XC 1/XC2 

Ml6x l.5x 120 Bolt 2 /YC8/CY 4/WF8 

Shim 
2 

Transmission cushion 
4 

B Shim 2 
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Drive unit mount Gambit 11000,12000,14000,16000-W3/
XC 1/XC2/CY 4/YC8 /WF8/DY1/KMS2/
KMS11/KMS12 
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Drive unit mount 

Item Part No 

18 GB/T889.l 

19 A50A5-00003 

Gambit 11000,12000,14000,16000-W3/
XC 1/XC2/CY 4/YC8 /WF8/
DY1/KMS2/KMS11/KMS12 

Description Q'ty 

M16Nut 2 

Bolt 4 
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Drive unit mount 
Gambit 11000,12000,14000,16000 v KMS13 
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Driye unit mount 
Gambit 11000,12000,14000,16000-KMS 13 

Item Part N o  Description Q'ty Remark 

1 A50H5-00400 Drive unit 1 

2 GB/T5783 Ml0x30 Bolt 12 

3 GB/T93 10 Washer,lock 22 

4 GB/T5783 Ml0x25 Bolt 10 

5 GB/T6171 Ml4x 1.5 Nut 4 

6 A50A5-00500 Bracket,drive 2 

7 GB/T5786 Ml6x 1.5 x35 Bolt 8 

8 GB/T93 16 Washer,lock 8 

9 GB/T97.1 16 Washer 8 

10 GB/T93 14 Washer,lock 8 

11 A50A5-00001 Bolt 4 

12 A50H5-00300 Propeller shaft ass'y 1 

13 GB/T5785 Ml6x 1.5x 120 Bolt 2 

14 GB/T96 Shim 2 

15 A50N5-00200 Transmission cushion 4 

16 Y30A l-30002 B Shim 2 

17 GB/T889. 1 Ml6 Nut 
2 

18 A50A5-00003 Bolt 
4 
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Unit mount Drive 
Gambit 11000,12000,14000,16000-DY1 
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Driye unit mount 
Gambit 11000,12000,14000,16000-DYI  

Item Part No Description Q'ty Remark 

1 A50H5-00400 Drive unit 1 

2 GB/T5786 M lOx 1.25x35 Bolt 19 

3 GB/T93 10 Washer,lock 22 

4 GB/T5786 M l 0x 1.25x25 Bolt 10 

5 GB/T6171 M14x 1.5 Nut 8 

6 A50A5-00500 Bracket,drive 2 

7 GB/T5786 M16x 1.5 x35 Bolt 8 

8 GB/T93 16 Washer,lock 8 

9 GB/T97.1 16 Washer 8 

10 GB/T93 14 Washer,lock 8 

11 A50A5-00001 Bolt 4 

12 A50A5-00401 Joint bushing 1 

13 A50Q5-00100 Propeller shaft ass'y 1 

14 GB/T5782 M14x 110x30 Bolt 2 

15 GB/T96 Shim 2 

16 A50N5-00200 Transmission cushion 4 

17 Y30A l -30002 B Shim 2 

18 GB/T889. 1 M16 Nut 2 

19 A50A5-00003 Bolt 4 

20 A50Q5-00004 Transition sleeve 1 

21 A50Q5-00001 Transition plate 1 

22 A50Q5-00002 Transition plate 1 

23 A50Q5-00003 Elastic connecting disc 1 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-CYI 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-CY1 

Item Part No Description Q'ty Remark 

1 GB/T5783 M6x20 Bolt 8 

2 GB/T93 6 Washer,lock 8 

3 GB/T6170 M6Nut 8 

4 A3 0A 7-30100 Accelerator pedal ass'y 1 

5 A30A 7-30002 Bolt 1 

6 GB/T6170 M12 Nut 1 

7 A50A7-30110 Bracket 1 

8 GB/T5783 M10x35 Bolt 4 

9 GB/T93 10 Washer,lock 4 

10 GB/T97.1 10 Washer 4 

11 A50A 7-30400 Soft shaft ass'y 1 

12 GB/T882 6x 16 Pin 2 

13 GB/T97.1 6 Washer 2 

14 GB/T91 1.6x20 Pin 3 

15 A50A 7-30500 Bracket 1 

16 A50A 7-30001 Pressure plate 1 

17 A50A 7-30002 Link 1 

18 A50A 7-30600 Pedal 1 

19 A50A 7-30003 Link 1 

20 A30A 7-30008 Clevis 1 

21 GB/T29.2 M5x10 Bolt 1 

22 A50A 7-30120 Link,ass'y 1 

23 A50A 7-30105 Spring 1 

24 A30A 7-30001 Sheave 
1 

25 GB/T97.1 10 Washer 2 

26 GB/T91 2x25 Pin 
1 

27 GB/T5783 M10x25 Bolt 1 

28 GB/T6170 M12 Nut 
1 

29 GB/T91 2.5x20 Pin 1 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-W3/W3 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-W3/W3  

Item Part No Description Q'ty Remark 

1 GB/T5783 M6x20 Bolt 4 

2 GB/T93 6 Washer,lock 4 

3 GB/T6170 M6Nut 4 

4 A30A7-30100 Accelerator p edal ass'y 1 

5 A30A7-30002 Bolt 1 

6 GB/T6170 Ml2 Nut 1 

7 A50A7-30110 Bracket 1 

8 GB/T5783 Ml0x35 Bolt 4 

9 GB/T93 10 Washer,lock 4 

10 GB/T97.l 10 Washer 4 

11 A50A 7-30400 Soft shaft ass'y 1 

12 GB/T882 6x 16 Pin 2 

13 GB/T97.l 6 Washer 2 

14 GB/T91 l.6x20 Pin 2 

15 A50B7-30100 Bracket 
1 

16 A50A7-30002 Link 1 

17 A50A7-30120 Link, ass'y 1 

18 A50A7-30105 Spring 1 

19 A30A7-30001 Sheave 1 

20 GB/T97.l 10 Washer 2 

21 GB/T91 2x25 Pin 1 

22 GB/T91 2.5x20 Pin 1 

23 GB/T5783 Ml0x25 Bolt 1 

24 GB/T6170 Ml2 Nut 
1 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-S3/S3 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-S3/S3  

Item Part No Description Q'ty Remark 

1 GB/T5783 M6x20Bolt 2 

2 GB/T93 6 Washer,lock 2 

3 GB/T6170 M6Nut 2 

4 A3 0A 7-30100 Accelerator pedal ass'y 
1 

5 A30A 7-30002 Bolt 1 

6 GB/T6170 M12 Nut 1 

7 A50A7-30110 Bracket 1 

8 GB/T5783 M10x35 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 GB/T97.1 10 Washer 2 

11 A50E7-30100 Soft shaft ass'y 1 

12 GB/T882 6x 16 Pin 
1 

13 GB/T97.1 6 Washer 
1 

14 GB/T91 1.6x20 Pin 1 

15 A50A 7-30120 Link,ass'y 1 

16 A50A 7-30105 Spring 1 

17 A30A 7-30001 Sheave 1 

18 GB/T97.1 10 Washer 2 

19 GB/T91 2x25 Pin 1 

20 GB/T91 2.5x20 Pin 
1 

21 GB/T5783 M10x25 Bolt 1 

22 GB/T6170 M12 Nut 1 
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Accelerator pedal 

14 

13 

14 

Gambit 11000, 12000, 14000, 16000-XC I 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-XC 1 

Item Part No Description Q'ty Remark 

1 GB/T5783 M6x20 Bolt 2 

2 GB/T93 6 Washer,lock 2 

3 GB/T6170 M6Nut 2 

4 A30A7-30100 Accelerator pedal ass'y 1 

5 A30A7-30002 Bolt 1 

6 GB/T6170 M12 Nut 1 

7 A50A7-30100 Bracket ass'y 1 

8 GB/T5783 M10x35 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 GB/T97.1 10 Washer 2 

11 A90C7-30100 Soft shaft ass 'y 1 

12 GB/T882 6x 16 Pin 2 

13 GB/T97.1 6 Washer 2 

14 GB/T91 1.6x20 Pin 3 

15 A90C7-30200 Bracket 1 

16 GB/T5783 M8x20 Bolt 4 

17 GB/T93 8 Washer,lock 4 

18 GB/T97.1 8 Washer 
4 

19 A50A7-30600 Pedal 1 

20 A90C7-30001 Bracket 1 

21 A50A7-30002 Link 1 

22 A50A7-30300 Link,ass'y 1 

23 A50A 7-30301 Spring 1 

24 A30A7-30001 Sheave 1 

25 GB/T97.1 10 Washer 1 

26 GB/T97.1 6 Washer 1 

27 GB/T91 3.2x26 Pin 1 

28 22131-01015 1015 Bushing 1 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-G3/S 10 
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Accelerator pedal 
Gambit 11000, 12000, 14000, 16000-G3/S 10 

Item Part No Description Q'ty Remark 

1 GB/T5783 M6x20Bolt 2 

2 
GB/T93 6 Washer,lock 2 

3 GB/T6170 M6Nut 2 

4 A3 0A 7-30100 Accelerator pedal ass'y 1 

5 A30A 7-30002 Bolt 1 

6 GB/T6170 M12 Nut 1 

7 A50A7-30110 Bracket 1 

8 GB/T5783 M10x35 Bolt 4 

9 GB/T93 10 Washer,lock 4 

10 GB/T97.1 10 Washer 4 

11 A50F7-30100 Soft shaft ass'y 1 

12 GB/T882 6x 16 Pin 
1 

13 GB/T97.1 6 Washer 
1 

14 GB/T91 1.6x20 Pin 1 

15 A50A 7-30120 Link,ass'y 1 

16 A50A 7-30105 Spring 1 

17 A30A 7-30001 Sheave 1 

18 GB/T97.1 10 Washer 2 

19 GB/T91 2x25 Pin 1 

20 GB/T91 2.5x20 Pin 
1 

21 GB/T5783 M10x25 Bolt 1 

22 GB/T6170 M12 Nut 
1 

23 A50F7-30001 Bracket 
1 
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Brake & inch. ing control 
Gambit 11000, 12000, 14000, 16000-CYI 
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Brake &inching control 
Gambit 11000, 12000, 14000, 16000-CY1 

Item Part No Description Q'ty Remark 

I A30A7-11001 Head cover 2 

2 A50A 7-12200 Pedal,brake 1 

3 A50A7-12100 Pedal,inching I 

4 A30B7-11005 I Spring I 

5 GB/T6170 MIO Nut 3 

6 GB/T5783 MIOx40 Bolt 3 

7 GB/T5783 M8x16 Bolt I 

8 GB/T97.1 Washer I 

9 A50A 7-12600 Shaft,oil I 

10 A30B7-11006 I Spring I 

11 A50A 7-12003 Link 2 

12 GB/T882 B6x28 Pin 2 

13 GB/T97.1 6 Washer 2 

14 GB/T91 2x16 Pin 3 

15 A50A 7-12400 Link I 

16 GB/T97.1 16 Washer I 

17 GB/T91 4x32 Pin I 

18 A50A 7-12004 1620 Bushing 2 

19 A50A 7-12005 2525 Bushing 5 

20 A30B7-11002 Nylon I 

21 A50A7-12300 Bracket I 

22 GB/T882 BIOx30Pin 2 

23 GB/T97.1 10 Washer 2 

24 GB/T91 3.2x22 Pin 2 

25 A30B7-11001 clevis I 

26 A50A7-12501 Rod I 

27 GB/T6170 M8 Nut(L.H) I 

28 GB/T6170 M8 Nut(R.H) I 

29 A30B7-11004 clevis I 

30 GB/T97.1 8 Washer I 
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Brake & inching control 
Gambit 11000, 12000, 14000, 16000-CYI 
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Brake &inching control 
Gambit 11000, 12000, 14000, 16000-CY1 

Item Part No Description Q'ty Remark 

31 GB/T5783 Ml2x20 Bolt 

32 GB/T93 12 Washer,lock 
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Brake & inching control Gambit 11000, 12000, 14000, 16000-S3/
YC8/KMS2/KMS11/KMS12/KMS13/W3/XC1/ XC2/DY1/CY 4/WF8/WF3/X66 

Gambit 11000, 12000, 14000, 16000-
G3/G4/S 15/S 10 
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Gambit 11000, 12000, 14000, 16000-S3/YC8/KMS2/KMS 11/KMS 12/

KMS 13/W3/XC 1/ Brake &inching control 
XC2/DY1/CY 4/WF8/WF3/X66 Gambit 11000, 12000, 14000, 16000-

G3/G4/S 15/S 10 

Item Part No Description Q'ty Remark 

1 A30A7-l 1001 Head cover 2 

2 A90B7-l 1500 Pedal,brake 1 

3 A50A7-12100 Pedal,inching 1 

- A50H7-l 1200 Pedal,inching 1 11000, 12000, 
14000, 
160000-W3 /
DYl /KMS13 

4 A50A7-12001 Spring 1 

5 GB/T6170 Ml0Nut 3 

6 GB/T5783 Ml0x40 Bolt 3 

7 GB/T5783 M8x 16 Bolt 1 

8 GB/T97.l Washer 1 

9 A50A7-12600 Shaft ,oil 1 

10 A50A7-12002 Spring 1 

11 A50K7-l 0001 Link 2 

- A50T7-l 0001 Link 2 

11000, 12000, 

14000, 16000DY1 

11000, 12000, 

14000, 16000-DY1 

12 GB/T882 B6x28 Pin 2 

13 GB/T97.l 6 Washer 2 

14 GB/T91 2xl6 Pin 3 

15 A90B7-l 1600 Link 1 

16 GB/T97.l 16 Washer 1 

17 GB/T91 4x32 Pin 1 

18 A50A7-12004 1620 Bushing 2 

19 A50A7-12005 2525 Bushing 5 

20 A30B7-l 1002 Nylon 1 

21 A90B7-l 1200 Bracket 1 

- A50H7-l l 100 Bracket 1 

- A90G7-l l 100 Bracket 1 

11000, 12000, 
14000, 
16000-W3 /
KMS13 
11000, 12000, 
14000, 
16000-DY1 

22 GB/T882 Bl0x30Pin 2 

23 GB/T97.l 10 Washer 2 

24 GB/T91 3.2x22 Pin 2 

25 A30B7-l 1001 clevis 1 

26 A90B7-l 1401 Rod 1 
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'Brake & inching control Gambit 11000, 12000, 14000, 16000-S3/
YC8/KMS2/KMS11/KMS12/KMS13/W3/XC1/ 

XC2/DY1/CY 4/WF8/WF3/X66 Gambit 11000, 12000, 14000, 16000-G3/G4/S 15/S 10 
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Brake &inching control 

Item Part No 

27 GB/T6170 

28 GB/T6170 

29 A30B7-11004 

30 GB/T97.1 

31 GB/T5783 

32 GB/T93 

Gambit 11000, 12000, 14000, 16000-S3/YC8/KMS2/KMS 11/KMS 
12/KMS 13/W3/XC 1/ XC2/DY1/CY 4/WF8/WF3/X66 Gambit 
11000, 12000, 14000, 16000-G3/G4/S 15/S 10 

Description Q'ty Remark 

M8 Nut(L.H) 
1 

M8 Nut(R.H) 1 

clevis 1 

8 Washer 1 

M12x20 Bolt 4 

12 Washer,lock 4 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-CYI 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-CY1 

Item Part No Description Q'ty Remark 

1 A50A7-10100 (B )Pipe ass'y 
1 

2 A50A7-10001 Guard 2 

3 GB/T5786 Ml Ox 1.25x20 Bolt 4 

4 GB/T93 10 Washer,Lock 6 

5 A50A 7-10200 (A)Pipe ass'y 1 

6 GJT-46-00 Three way 1 

7 GB/T5783 MlOx30 Bolt 2 

8 A50A7-10300 (E)Pipe ass'y 1 

9 GB/T91 3.2x28 Pin 3 

10 GB/T97.l 14 Washer 
3 

11 A50A 7-10400 Link 1 

12 GJT-45-00 Three way 1 

13 A50A7-10500 (F )Pipe ass'y 1 

14 A50A 7-10600 (G)Pipe ass'y 1 

15 GB/T882 B l 4x35 Pin,cotter 1 

16 GB/T882 B l  4x28 Pin,cotter 1 

17 A50A7-10710 Bracke 1 

18 GB/T6177.l M8Nut 4 

19 GB/T93 12 Washer,lock 4 

20 GB/T5783 Ml 2x20 Bolt 4 

21 A50A 7-10720 Link 1 

22 GB/T97.l 20 Washer 1 

23 GB/T6170 M20Nut 
1 

24 JB/T7940.2 45°Ml Ox 1 Fiting,grease 1 

25 GB/T5783 M8x 16 Bolt 2 

26 GB/T93 8 Washer,Lock 2 

27 GB/T97.l 8 Washer 2 

28 A50A 7-10900 Hydromaster 1 

29 TG000-10026 cp10x260 Hose 2 

30 TK000-10016 cpl 0-16 Clip 4 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-CYI 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-CY1 

Item Part No Description Q'ty Remark 

31 A50C7-10100 Reserve tank 1 

32 A50C7-10001 Bracket 1 

33 GB/T5783 M6x16 Bolt 2 

34 GB/T93 6 Washer,Lock 2 

35 GB/T97.1 6 Washer 2 

36 TK000-13019 cp13-19 Clip 2 

37 TG000-10070 cp10x700 Hose 1 

38 GJT-67-00 Joint 1 

39 A50A7-11200 Vacuum tank 1 

40 A50A7-11300 Clip 2 

41 GJT-141-00 Joint 1 

42 TK000-22032 cp22-32 Clip 2 

43 TG000-19200 cp19x2000 Vacuum hose 1 

44 GJT-140-00 Elbow 1 
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Brake Piping System Gambit 11000, 12000, 14000, 
16000S3/YC8/KMS2/KMS11/KMS12/KMS13/W3/XC1/

XC2/DY1/CY 4/WF8/WF3/X66 Gambit 11000, 12000, 14000, 16000-G3/G4/S 15/S 10
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-S3/YC8/KMS2/KMS 11/
KMS 12/KMS 13/W3/XC 1/ XC2/DY1/CY 4/WF8/WF3/X66 
Gambit 11000, 12000, 14000, 16000-G3/G4/S 15/S 10 

Item Part No Description Q'ty Remark 

1 A50A7-10100 (B)Pipe ass'y 1 

2 GB/T5786 Ml  Ox 1.25x20 Bolt 8 

3 GB/T93 10 W asher,lock 10 

4 A50A7-10001 Board 2 

5 A50A 7-10200 (A)Pipe ass'y 1 

6 GB/T5783 M10x30 Bolt 1 

7 GJT-46-00 Three way 1 

8 TGIBI-08031 *G 8Ix310 Hose H.P. 1 

9 GB/T5783 M10x15 Bolt 1 

10 GJT-149-00 Three way 1 

11 TGIBI-08033*G 8Ix330 Hose H.P 1 

- TGIBI-08037*G 8Ix370 Hose H.P. 1 

- TGIBI-08043*G 8Ix430 Hose H.P. 1 

12 A90B7-10600 F Brake pipe 1 

13 GB/T882 B10x28 Pin 2 

14 GB/T97.1 10 Washer 2 

15 GB/T91 2.5x28 Pin 2 

16 TG000-13150 cp13x1500 Hose L.P. cp16~ 1 

17 TK000-16025 cp25 Clir 2 

18 GJT-158-00 Elbow 1 

- GJT-200-00 Elbow 1 

19 A90B7-10700 Brake pump ass'y 1 

20 GJT-156-00 Elbow 1 

21 A90B7-10800 Elbow Pipe 1 

22 GB/T5783 M12x20 Bolt 4 

23 GB/T93 12 W asher,lock 4 

24 A70A7-10100 Brake pipe 1 

25 TG000-06050 cp6x500 Hose L.P 1 

26 TK000-10016 cp 1 O~cp 16 Clir 2 

27 A90B7-11100 Three steel 1 

237 



Brake Piping System Gambit 11000, 12000, 14000, 
16000S3/YC8/KMS2/KMS11/KMS12/KMS13/W3/XC1/

XC2/DY1/CY 4/WF8/WF3/X66 Gambit 11000, 12000, 14000, 16000-G3/G4/S 15/S 10
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Gambit 11000, 12000, 14000, 16000-S3/YC8/KMS2/KMS 11/KMS 

12/KMS 13/W3/XC 1/ Brake Piping System 
XC2/DY1/CY4/WF8/WF3/X66 

Gambit 11000, 12000, 14000, 16000-

G3/G4/S15/Sl0 

Item Part No Description Q'ty Remark 

1 
28 TG000-10100 cpl0xl000 Hose L.P. 

29 GB/T5783 cp13~cp19 Clir 2 

30 TK000-13019 M8x20 Bolt 2 

31 GB/T93 8 Washer ,lock 2 

32 A30A5-40003 I Rubber 1 

33 A90B7-11300 Reserve ass'y 1 

34 GJT-159-00 Elbow 1 

35 GB/T882 B5x16Pin 
1 

36 GB/T97.1 5 Washer 
1 

37 GB/T91 1.6x20 Pin 
1 

38 A50H7 -l 0 100 Fretting zippei 1 

39 A90J7-10100 Micromotion suppor 1 

11000,12000,14000,16000-S3 

11000, 12000, 14000, 16000-S3 

11000, 12000, 14000, 16000-S3 

11000, 12000, 14000, 16000-S3 

11000, 12000, 14000, 16000-S3 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-W3 /DYI /KMS 13 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-W3 /DYl /KMS13 

I tem Par t  No Descrip tion Q' ty Remark 

1 A50A7-10100 (B)Pipe ass'y 1 

2 GB/T5786 MlOx l.25x20 Bol t  8 

3 GB/T93 10 Washer,lock 10 

4 A50A7-10001 Board 2 

5 A50A7-10200 (A)Pipe ass'y 1 

6 GB/T5783 Ml0x30 Bolt 1 

7 GJT-46-00 Three way 1 

8 TGIBI-08031 *G 8Ix310 Hose H.P. 1 

9 GB/T5783 Ml0xl5 Bolt 1 

10 GJT-149-00 Three way 1 

11 TGIBI-08043*G 8Ix430 Hose H.P. 1 

12 A90B7-10600 F Brake pipe 1 

13 GB/T882 Bl0x28 Pin 2 

14 GB/T97.l 10 Washer 2 

15 GB/T91 2.5x28 Pin 2 

16 TG000-13150 cpl3xl500 Hose L.P. 1 

17 
TK000-16025 cpl 6~cp25 Clip 2 

18 GJT-200-00 Elbow 1 

19 
A90B7-10700 Brake pump ass'y 1 

20 GJT-156-00 Elbow 1 

21 
A90B7-10800 Elbow Pipe 1 

22 GB/T5783 Ml2x20 Bolt � 

23 GB/T93 12 Washer,lock � 

24 A70A7-10100 Brake pipe 1 

-
A90B7-10900 G Brake pipe 1 FD50,60,70,80-W3 

25 TG000-06050 cp6x500 Hose L.P 1 /KMS13 

26 cp10~cpl6 Clip 2 
FD50,({),70,80-DY1 

TK000-10016 
27 A90B7-l l 100 Three s teel 1 

28 
TG000-10100 cplOxl000 Hose L.P. 1 

29 GB/T5783 cp13~cpl9 Clip 2 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-W3 
/DYl /KMSI3 
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Brake Piping System 
Gambit 11000, 12000, 14000, 16000-W3 /DYI/KMS 13 

Item Part No Description Q'ty Remark 

30 TK000-13019 M8x20 Bolt 2 

31 GB/T93 8 Washer ,lock 2 

32 A30A5-40003 I Rubber 1 

33 A90B7-11300 Reserve ass'y 1 

34 GJT-159-00 Elbow 1 

35 GB/T882 B5x16 Pin 1 

36 GB/T97.1 5 Washer 1 

37 GB/T91 1.6x20 Pin 1 

38 A50H7-10100 Fretting zipper 1 

39 A90J7-10100 Micromotion support 1 11000, 12000, 14000, 16000-W3 

A50H7-10200 Micromotion support 1 /KMS13  
11000, 12000, 
14000, 16000-
DY1 
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Brake lever 
Gambit 11000, 12000, 14000, 16000-CY1/W3/S3/KMS2/

KMS 11/KMS 12/XC 1 /XC2/YC8/DY1/CY 4/WF8/WF3/

X66 

Gambit 11000, 12000, 14000, 16000-G3/G4/S 15/S 10 

1 

2 
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Brake lever 

Item Part No 

1 A50A 7-20200 

2 GB/T5783 

3 GB/T93 

4 GB/T97.1 

Gambit 11000, 12000, 14000, 16000-CY1/W3/S3/
KMS2/KMS 11/KMS 12/XC 1 /XC2/YC8/DY 1 /CY 4/WF8/
WF3/X66 
Gambit 11000, 12000, 14000, 16000-O3/O4/S 15/S 10 

Description Q'ty Remark 

Push button hand brake 1 

MIOx35 Bolt 2 

10 Washer,lock 2 

10 Washer 2 
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Brake lever 

Gambit 11000, 12000, 14000, 16000-W3 Okamura/S3okamura /DYl Okamura/KMS 13 

246 

1 



Brake lever 

Item Part No Description Q'ty Remark 

1 A50A 7-20400 Hand brake 1 
2 

GB/T5783 Ml0x25 Bolt 2 

3 GB/T93 10 Washer,lock 4 

4 GB/T97.l 10 Washer 2 

5 A50H7-20100 Brake zipper assy 1 

6 A50H7-20001 Connecting plate 1 

7 A50H7-20300 Brake lever ass'y 1 

8 GB/T5783 Ml0x35 Bolt 2 

9 GB/T6170 Ml0Nut 2 

10 A50H7-20200 Brake bracket ass'y 1 

11 GB/T882 8x22 Pin 3 

12 GB/T97.l 8 Washer 3 

13 GB/T91 2x24 Pin 3 
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Frame & counter weight 

11 

Gambit 11000, 12000, 14000, 

16000-CY1/W3/S3/S3 Okamura 

' ' '

Gambit 11000, 12000, 14000, 
16000-G3/G4 

/ 
/ 

/ 

/ 
/ 

39 

24//\' 
••

10 i'l 1
r

q

21. 22

22 37 
36 
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Frame &counter weight 

Gambit 11000, 12000, 14000, 
16000-CY1/W3/S3/S3 Gambit 
11000, 12000, 14000, 16000-G3/G4 

Item Part No Description Q'ty Remark 

1 D50Cl-50001 Balance 1 11000 

-
D60Cl-50001 Balance 1 12000 

- D70Cl-50001 Balance 1 14000 
- D80Cl-50001 Balance 1 16000 
2 GB/T5783 M36x 180 Bolt 2 

11000, 12000 
- GB/T5783 M36x250 Bolt 2 

14000, 16000 

3 GB/T93 36 Washer,lock 2 

4 D30C 1-50004 Washer 2 

5 D50Cl-50100 Pin 1 

6 D50Cl-50006 Net we ight 1 

7 GB/T818 M8xl6 S crew 2 

8 GB/T93 8 Washer, lock 2 

9 GB/T97.l 8 Washer 2 

10 D50Cl-10100 Frame 1 11000, 12000, 14000, 16000-CY1 

- D50D1-10100 Frame 1 

- D50El-10100 Frame 1 

- D50Fl-l 0 100 Frame 1 
- D50Il-10100 Frame 1 

11000, 12000, 14000, 16000-W3 

11000, 12000, 14000, 16000-S3  

11000, 12000, 14000, 16000-G3 

 11000, 12000, 14000, 16000-G4 

- D50Ml-10100 Frame 1 11000, 12000, 14000, 16000-S8 

- D50Hl-10100 Frame 1 

D50Wl-10100 Frame 1 

11000, 12000, 14000, 16000-W3 

Gambit 11000, 12000, 14000, 16000-

S3 -

11 D50Cl-10700 Cabinet 1 

- D50Cl-11000 Cabinet 1 

- D50Cl-12000 Cabinet 1 

- D50Cl-13000 Cabinet 1 

12 GB/T5783 Ml0x25 Bolt 4 

13 GB/T93 10 Washer ,lock 16 

14 GB/T97.l 10 Washer 6 

15 D30Cl-10001 Box 1 

16 GB/T818 M6xl6 Screw 2 
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Frame & counter weight 

11 

Gambit 11000, 12000, 14000, 16000-CY1/W3/

S3/W3 Okamura/S3 Okamura

' ' '

Gambit 11000, 12000, 14000, 16000-G3/G4 

/ 
/ 

/ 

/ 
/ 
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Frame &counter weight Gambit 11000, 12000, 14000, 16000-G3/G4 

Item Par t No D esc r iption Q'ty 

17 GB/T93 6 Washer, lock 2 

18 GB/T97.l 6 Washer 2 

19 D50C 1-10001 II Battery suppor 1 

- D50Fl-10001 II Battery suppor t 1 

20 GB/T5783 M8x25 Bolt 4 

21 GB/T93 8 Washer, lock 25 

22 GB/T97.l 8 Washer 25 

23 D50Al-10002 Clip 2 

24 GB/T5783 M8xl6 Bolt 5 

25 D50Al-10613 Bracket 1 

26 GB/T5783 Ml0x20 Bolt 2 

27 D30Al-10008 5 Clip 10 

28 GB/T5783 Ml0x l5 Bolt 10 

29 GB/T5783 Ml2x35 Bolt 4 

30 GB/T93 12 Washer,lock 4 

31 GB/T97.l 12 Washer 4 

32 D90C 1-10601 Bracket 1 

- D90C 1-10600 Bracket 1 

- D90G l-10300 Bracket 1 

33 GB/T5783 Ml6x35 Bolt 4 

34 GB/T93 16 Washer,lock 4 

35 GB/T97.l 16 Washer 4 

36 D90 D 1-10001 Cover plate 2 

37 GB/T3452.l 190x3.55O- r ing 2 

38 GB/T5783 M8x20 Bolt 16 

39 D50Cl-10105 Bracket 1 
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Remark 

11000, 12000, 

14000, 16000-G3 

11000, 12000, 

14000, 16000-G3 

11000, 12000, 14000, 16000-CY l 
11000, 12000, 14000, 16000-W3 /S3 
11000, 12000, 14000, 16000-G3 /G4 
11000, 12000, 14000, 16000-W3/S3 

11000, 12000, 14000, 16000-
CY1 



Frame & counter weight 

11 

Gambit 11000, 12000, 14000, 16000-S 15/S 10 

--­

/ 

' 

/ 
/ 

---
---

/ 
/ 

---

---
---

---
---

---
---

20 ------------21 "'- ---------19 22� ---------------

10
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-S 15/S 10 

It em Part No D escription Q'ty  Remark 

1 D50C 1-50001 Balance 1 11000 

-

D60Cl-50001 Balance 
1 1 2 0 0 0

- D70C 1-50001 Balance 1 1 4 0 0 0  

- D80Cl-50001 Balance 1 1 6 0 0 0  

2 GB/T5783 M36xl80 Bolt 2 11000,12000 

- GB/T5783 M36x250 Bolt 2 14000, 16000 

3 GB/T93 36 Washer,lock 2 

4 D30C 1-50004 Washer 2 

5 D50C 1-50100 Pin 1 

6 D50C 1-50006 Net weight 1 

7 GB/T818 M8xl6 Screw 2 

8 GB/T93 8 Washer,lock 2 

9 GB/T97.l 8 Washer 2 

10 D50M l-10100 Frame 1 

-

D50AA1-10100 Frame 1 

S 15 

S 10 

11 D50Cl-10700 Cabinet 1 

- D50Cl- l 1000 Cabinet 1 
-

D50Cl-1 2000 Cabinet 1 
-

D50Cl-13000 Cabinet 1 

1 2 GB/T5783 M l0x25 Bolt 4 

13 GB/T93 10 Washer,lock 16 

14 GB/T97.l 10 Washer 6 

15 D30Cl-10001 Box 1 

16 GB/T818 M6xl6 Screw 2 

17 GB/T93 6 Washer,lock 2 

18 GB/T97.l 6 Washer 2 

19 D50C 1-10001 II Battery support 1 FY50,60, 70,80-S 15 

*** D50Fl-10001 II Battery support 1 FY50,60, 70,80-S 10 

20 GB/T5783 M8x25 Bolt 4 

21 GB/T93 8 Washer.lock 17 
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Frame & counter weight 

11 

Gambit 11000, 12000, 14000, 16000-S 15/S 10 

/ 
/ 

/ 

/ 
/ 

255 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-S 15/S 10 

Item Part No Description Q'ty Remark 

22 GB/T97.1 8 Washer 17 

23 D50Al-10002 Clip 2 

24 GB/T5783 M8x16 Bolt 5 

25 D50Al-10613 Bracket 1 

26 GB/T5783 M10x20 Bolt 2 

27 D30Al-10008 5 Clip 10 

28 GB/T5783 M10xl5 Bolt 10 

29 GB/T5783 M12x35 Bolt 4 

30 GB/T93 12 Washer,lock 4 

31 GB/T97.1 12 Washer 4 

32 D90C 1-10600 Bracket 1 

33 GB/T5783 M16x35 Bolt 4 

34 GB/T93 16 Washer,lock 4 

35 GB/T97.1 16 Washer 4 

36 D90Dl-10001 Cover plate 1 

37 GB/T3452.1 190x3.55O-ring 1 

38 GB/T5783 M8x20 Bolt 8 
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Frame & counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 11/X66 

6 

19 33 

c34

--

35 32 

25

� 

11 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 11/X66

Item Part No Description Q'ty Remark 

1 D50Cl-50001 Balance 1 11000 
-

D60Cl-50001 Balance 1 12000
- D70Cl-50001 Balance 14000 1 
- DS0Cl-50001 Balance 160000
2 M36x 180 Bolt 1 

GB/T5783 11000,12000 
- GB/T5783 M36x250 Bolt 1 

14000, 16000

3 GB/T93 36 Washer,lock 2 

4 D30Cl-50004 Washer 2 

5 D50Cl-50100 Pin 1 

6 D50Cl-50006 Net weight 1 

7 GB/T818 M8x16 Screw 2 

8 GB/T93 8 Washer,lock 2 

9 GB/T97.1 8 Washer 2 

10 D50Vl-10100 Frame 1 

-
D50AC1-10100 Frame 1 

KMS 1 

X66 

11 D90Fl-10700 Cabinet 1 

D90Fl-10800 Cabinet 
1 -

D50Cl-10700 Cabinet 
1 

D50Cl-11000 Cabinet 1 -

- D50Cl-12000 Cabinet 1 

12 GB/T578; M10x25 Bolt 4 

13 GB/T93 10 Washer,lock 20 

14 GB/T97. 10 Washer 8 

15 D30Cl-10001 Box 1 

16 GB/T818 M6x16 Screw 2 

17 GB/T93 6 Washer,lock 2 

18 GB/T97.1 6 Washer 2 

19 D50Kl-10500 Battery cover 1 

20 D15Al-20302 Spring card 2 

21 GB/T93 8 Washer,lock 22 
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Frame & counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 11/X66 

6 

19 33 

c34

--

35 32 

25

� 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 11/X66 

Item Part No Description Q'ty Remark 

22 GB/T97.1 8 Washer 22 

23 D50Al-10002 Clip 2 

24 GB/T5783 M8x16 Bolt 22 

25 D90Dl-11200 Hinge 2 

26 D90Dl-10001 Cover plate 2 

27 D30Al-10008 5 Clip 12 

28 GB/T5783 M10x16 Bolt 15 

29 GB/T5783 M12x35 Bolt 4 

30 GB/T93 12 Washer,lock 4 

31 GB/T97.1 12 Washer 4 

32 D90C 1-10600 Bracket 1 

33 GB/T5783 M16x35 Bolt 4 

34 GB/T93 16 Washer,lock 4 

35 GB/T97.1 16 Washer 4 

36 GB/T3452.1 190x3.55 0-ring 2 
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Frame & counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 12 

3319 / 
�34 
--35 32

36 

0 22
iJ� 

21 
1/�24 

11 

----

----

----
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 12 

Item Part No Description Q'ty Remark 

1 D50Cl-50001 Balance 1 11000 
-

D60Cl-50001 Balance 1 12000 
- D70Cl-50001 Balance 14000 1 
- DS0Cl-50001 Balance 16000 

M36x 180 Bolt 1 
2 GB/T5783 11000,12000 

GB/T5783 M36x250 Bolt 2
-

14000. 16000 

3 GB/T93 36 Washer,lock 2 

4 D30C 1-50004 Washer 2 

5 D50Cl-50100 Pin 1 

6 D50Cl-50006 Net weight 1 

7 GB/T818 M8x16 Screw 2 

8 GB/T93 8 Washer,lock 2 

9 GB/T97.l 8 Washer 2 

10 D50Sl-10100 Frame 1 

11 D90Fl-10700 Cabinet 1 

- D90Fl-10800 Cabinet 1 

12 GB/T5783 M10x25 Bolt 4 

13 GB/T93 10 Washer,lock 24 

14 GB/T97.1 10 Washer 12 

15 D30Cl-10001 Box 1 

16 GB/T818 M6x16 Screw 2 

17 GB/T93 6 Washer,lock 2 

18 GB/T97.1 6 Washer 2 

19 D50Kl-10510 Battery cover 1 

20 D15Al-20302 Spring card 2 

21 GB/T93 8 Washer,lock 24 

22 GB/T97.1 8 Washer 24 

23 D50Al-10002 Clip 2 

24 GB/T5783 M8x16 Bolt 22 

25 GB/T5783 M8x20 Bolt 2 
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Frame & counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 12 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 12 

Item Part No Description Q'ty Remark 

26 GB/T5783 M10x20 Bolt 4 

27 D30Al-10008 5 Clip 12 

28 GB/T5783 MIOx16 Bolt 15 

29 GB/T5783 M12x35 Bolt 4 

30 GB/T93 12 Washer,lock 4 

31 GB/T97.1 12 Washer 4 

32 D90C 1-10600 Bracket 1 

33 GB/T5783 M16x35 Bolt 4 

34 GB/T93 16 Washer,lock 4 

35 GB/T97.1 16 Washer 4 

36 D90Dl-l 1200 Hinge 2 

37 D50Kl-10002 Oil filter installation plate 1 

38 D90Dl-10001 Cover plate 2 

39 GB/T3452.1 190x3.55O-ring 2 

40 D50Sl-10400 Cover plate 1 

41 D50Sl-10300 Urea box holder 1 

42 D50Sl-1000 Plate 2 
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Frame & counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 13 

19 

3�5

02� u 21
1/�20 

15 

16�17 ---,, 18 ------. 
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Frame &counter weight 
Gambit  11000, 12000, 14000, 16000-KMS 13 

Item Part No Description Q'ty Remark 

1 DS0Cl-50001 Balance 1 11000

Balance 
1 

12000 - D60Cl-50001 
1 

- D70Cl-50001 Balance 
1 

14000 

- DS0Cl-50001 Balance 1 16000

2 GB/T5783 M36xl 80 Bolt 2 11000, 12000

-
GB/T578: M36x250 Bolt 2 14000, 16000 

3 GB/T93 36 Washer,lock 2 

4 D30Cl-50004 Washer 2 

5 DS0Cl-50100 Pin 1 

6 DS0Cl-50006 Net weight 1 

7 GB/T818 M8xl6 Screw 2 

8 GB/T93 8 Washer,lock 2 

9 GB/T97.l 8 Washer 2 

10 D50Xl-l 0100 Frame 

11 D90Fl-10700 Cabinet 1 

- D90Fl-10800 Cabinet 1 

12 GB/T5783 Ml0x25 Bolt 4 

13 GB/T93 10 Washer,lock 24 

14 GB/T97.l 10 Washer 12 

15 D30C 1-10001 Box 1 

16 GB/T818 M6xl 6  Screw 2 

17 GB/T93 6 Washer,lock 2 

18 GB/T97.l 6 Washer 2 

19 DS0Xl-10001 Battery door plank 1 

20 GB/T5783 M8xl6  Bolt 18 

21 GB/T93 8 Washer,lock 18 

22 GB/T97.l 8 Washer 18 

23 DS0Al-10002 Clip 2 

24 DS0Kl-10001 Bracket 2 

25 GB/T5783 Ml0x20 Bolt 4 
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Frame & counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 13 

3�5
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-KMS 13 

Item Part No Description Q'ty Remark 

26 D30Al -10008 5 Clir 12 

27 GB/T5783 M10x16 Bolt 11 

28 GB/T5783 M12x30 Bolt 4 

29 GB/T93 12 Washer,lock 4 

30 GB/T97.1 12 Washer 4 

31 D90C 1-10600 Bracket 1 

32 GB/T5783 M16x35 Bolt 4 

33 GB/T93 16 Washer,lock 4 

34 GB/T97.1 16 Washer 4 

35 D90D1-10001 Cover plate 2 

36 GB/T3452.1 190x3.55O-ring 2 
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Frame & counter weight 
Gambit 11000, 12000, 14000, 16000-KMS2/XC 1/XC2/

YC8/CY 4/WF7 

6 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-KMS2/XC 1/XC2/

YC8/CY 4/WF7 

Item Part No Description Q'ty Remark 

1 D50Cl-50001 Balance 1 11000 

-

D60Cl-50001 Balance 1 12000 

- D70Cl-50001 Balance 1 14000 
- DS0Cl-50001 Balance 1 

16000

2 GB/T5783 M36x180 Bolt 2 
11000, 12000 

- GB/T5783 M36x250 Bolt 2 
14000, 16000

3 GB/T93 36 Washer,lock 2 

4 D30Cl-50004 Washer 2 

5 D50Cl-50100 Pin 1 

6 D50Cl-50006 Net weight 1 

7 GB/T818 M8x16 Screw 2 

8 GB/T93 8 Washer,lock 2 

9 GB/T97.1 8 Washer 2 

10 D50Kl-10100 Frame 1 KMs2

- D50Ll-10100 Frame 1 

- D50Nl-10100 Frame 1 

- D50Pl-10100 Frame 1 

- D50Rl-10100 Frame 1 

- D50Ul-10100 Frame 1 

XC 1 

XC2 

YCS 

CY 4 

WF7 

11 D50Cl-10700 Cabinet 1 

- D50Cl-11000 Cabinet 1 

- D50Cl-12000 Cabinet 1 

- D50Cl-13000 Cabinet 1 

12 GB/T5783 M10x25 Bolt 4 

13 GB/T93 10 Washer,lock 24 

14 GB/T97.1 10 Washer 12 

15 D30Cl-1000 Box 1 

16 GB/T818 M6x16 Screw 2 

17 GB/T93 6 Washer,lock 2 

18 GB/T97.1 6 Washer 2 
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Frame & counter weight Gambit 11000, 12000, 14000, 16000-KMS2/XC 1/XC2/

YC8/CY 4/WF7 

6 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-KMS2/XC 1/XC2/

YC8/CY 4/WF7 

Item Part No Description Q'ty Remark 

19 D50Kl-10510 Battery cover 1 

20 D15Al-20302 Spring carg 2 

21 GB/T93 8 Washer, lock 24 

22 GB/T97.1 8 Washep 24 

23 D50Al-10002 Clip 2 

24 GB/T5783 M8x16 Bolt 22 

25 D50Kl-10001 Bracket 2 

25 D50Al-10613 Bracket 2 

26 GB/T5783 
M10x20 Bolt 

4 

 KMS2/CY4 

XC1/XC2 

/YC8 /WF7 

27 D30Al-10008 5 Clip 12 

28 GB/T5783 M10x16 Bolt 15 

29 GB/T5783 M12x35 Bolt 4 

30 GB/T93 12 Washer, lock 4 

31 GB/T97.1 12 Washer 4 

32 D90C 1-10600 Bracket 1 

32 D90C 1-10601 Bracket 1 

33 GB/T5783 M16x35 Bolt 
XC2 

4 

34 GB/T93 16 Washer, lock 4 
XC2 

35 GB/T97.1 16 Washer 4 

36 D90D1-11200 Hinge 2 

37 D50Kl-10002 Oil filter instal lation plate 1 

38 D90D1-10001 Cover plate 2 

39 GB/T3452.1 190x3.55O- ring 2 KMS2 
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Frame & counter weight 

11 

Gambit 11000, 12000, 14000, 16000-DY1/DY1 Okamura 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-DYl/DYl 

Item P art No  Description Q'ty Rem ark 

1 DS0Cl-50001 Balance 1 11000 

-
D60Cl-50001 Balance 1 12000 

- D70Cl-50001 Balance 1 14000 

- D80Cl-50001 Balance 1 16000 

2 GB/T5783 M36x180 Bolt 2 11000, 12000 

- GB/T5783 M36x250 Bolt 2 14000, 16000 

3 GB/T93 36 Washer,l ock 2 

4 D30Cl-50004 Washer 2 

5 DS0Cl-50100 Pin 1 

6 DS0Cl-50006 Net weight 1 

7 GB/T818 lTM8 x 16 Screw 2 

8 GB/T93 8 Washer,lock 2 

9 GB/T97.1 8 Washer 2 

10 D50Tl-10100 Fr ame 1 DY 1 

- DS0Ql-10100 Fr ame 1 DY1 

11 DS0Ql-10700 Cabinet 1 

- DS0Ql-10600 Cabinet 1 

12 GB/T5783 M10x25 Bolt 4 

13 GB/T93 10 Washer,l ock 14 

14 GB/T97.1 10 Washer 4 

15 D30C 1-10001 Box 

16 GB/T818 M6x16 Screw 2 

17 GB/T93 6 Washer,lock 2 

18 GB/T97.1 6 Washer 2 

19 GB/T3452.1 190x3.550-ring 2 

20 GB/T5783 M8x20 Bolt 16 

21 GB/T93 8 Washer,lock 18 

22 GB/T97.1 8 Washer 18 

23 DS0Al-10002 Clip 2 

24 GB/T5783 M8x16 Bolt 2 
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Frame & counter weight 

11 

Gambit 11000, 12000, 14000, 16000-DY1/DY1 Okamura 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-DYl/DYl  

Item Part No Descript ion Q'ty Remark 

25 D50Ql-10001 Bracket 1 

26 GB/T5783 M10x20 Bolt 2 

27 D30Al-10008 5 Clip 10 

28 GB/T5783 M10x16 Bolt 10 

29 GB/T5783 M12x35 Bolt 4 

30 GB/T93 12 Washer,lock 4 

31 GB/T97.1 12 Washer 4 

32 D90C 1-10600 Bracket 1 

32 D90Gl-10300 Bracket 1 

33 GB/T5783 M16x35 Bolt 4 

34 GB/T93 16 Washer,lock 4 

35 GB/T97.1 16 Washer 4 

36 D90D 1-10001 Cover plate 2 
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Frame & counter weight 

21 

Gambit 11000, 12000, 14000, 16000-WF3 

4 

18,19,20 
17 
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Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-WF3 

Item Part No Description Q'ty Remark 

1 GB/T5783 M10x25 Bolt 4 

2 GB/T93 10 Washer,lock 18 

3 GB/T97.1 10 Washer 6 

4 D50C 1-10700 Cabinet 1 

- D50Cl-11000 Cabinet 1 

5 GB/T5783 M12x30 Bolt 4 

6 GB/T93 12 Washer,lock 4 

7 GB/T97.1 12 Washer 4 

8 D50Yl-10100 Frame 1 

9 GB/T5783 M16x35 Bolt 4 

10 GB/T93 16 Washer,lock 4 

11 GB/T97. 16 Washer 4 

12 D90C 1-10600 Accumulator support 1 

13 D90D1-10001 Cover plate 2 

14 GB/T3452.1 190x3 .550-ring 2 

15 D50Kl-10500 Battery cover 1 

16 D30Al-11008 5 Clip 2 

17 D50Al-10613 Bracket 1 

18 GB/T93 8 Washer,lock 18 

19 GB/T97.1 8 Washer 18 

20 GB/T578; M8x20 Bolt 18 

21 D50Al -10002 Clip 2 

22 GB/T5783 M10x16 Bolt 14 

23 D50Cl-50001 Balance 1 5t 

- D60Cl-50001 Balance 1 6t 

- D70Cl-50001 Balance 1 7t 

- D80C 1-50001 Balance 1 8t 

24 GB/T5783 M36x180 Bolt 2 5t,6t 

26 GB/T5783 M36x250 Bolt 2 7t,8t 

27 GB/T93 36 Washer,lock 2 
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Frame & counter weight 

21 

Gambit 11000, 12000, 14000, 16000-WF3 

4 

18,19,20 
17 

279 

28 

,,,�4 
\ 25 
26 

23 

16 



Frame &counter weight 
Gambit 11000, 12000, 14000, 16000-WF3 

Item Part No Description Q'ty Remark 

28 D30Cl-50004 Washer 2 

29 D50Cl-50100 Pin 1 

30 DS0CI-50006 Net weight 1 

31 GB/T818 M8x16 Screw 2 

32 GB/T93 8 Washer,lock 2 

33 GB/T97.1 8 Washer 2 
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Hood, Floor Board&Seat 

Item Part No Description Q'ty Remark 

1 DS0Cl-20007 Locks Support 1 

2 D30Al-20710 Lower hook 1 

3 D30Al-20720 Hook up 1 

4 GB/T6170 M8 Nut 1 

5 GB/T97.l 8 Washer 13 

6 GB/T93 mg Washer,lock 9 

7 GB/T5783 M8x25 Bolt 1 

8 GB/T5783 M8x20 Bolt 8 
9 DS0Cl-20700 Beam assembly 1 
- DS0Sl-20100 Beam assembly KMS 12 

1 
10 D30Al-20007 1 x 1200mm Gasket 

1 
11 D45G 1-20800 Hinge 

2 
12 GB/T889.l M8 Nut 

13 
13 D50C l-20009R Foam tape 

1 
14 D15Al-20008 Shock,absorber 

1 
15 DS0Cl-20002 Star handle 

2 
16 D50C 1-20008 Radiator cover 

1 
17 DS0Cl-20300 550N Shock,absorber 

1 
18 D30Al-20005 Bushing 

2 
19 A30A5-40005 Bolt 

Foam tape 
1 

20 D50C l-20009L 

Hinge 
2 

21 D50C 1-20800 

22 GB/T5787 M8xl6 Bolt 
4 

23 DS0Cl-21000 Battery box 1 

A45L2-09000 Battery box 1 
-

DS0Ql-20100 Battery box 1 
-

DS0Fl-20100 Battery box 1 
-

24 D50C 1-20400 150N Shock,absorber 1 

25 DS0Cl-20015 Bracket 1 

- D90F l-20002 Bracket 1 
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Hydraulic p1 • 'peline 
Gambit 11000, 12000, 14000, 16000-CYI 

Oil tank 

Control valve 

Tilt cylinder R.H 

''v"' 

Tilt cylinder L.H 

I e four-piece ·ece va v Three�p! 
t installation valve Join 

°"· -.J

3 

.--�--·-......_ --� 
. 

·-......__ ·- ,......"'( .--...... _ ·--...... -· ·--...... -·
6 �--�--. 

\ / '-/ 
34 

45 
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Steering 
cylinder 



Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-CY1 

Item Part No Description Q'ty Remark 

1 GJT-51-00 Nipple 4 

2 A50A4-00400R Nipple ass'y R.H 1 

3 GB/T97.1 6 Washer 2 

4 GB/T93 6 Washer,lock 2 

5 GB/T818 M6x16 Bolt 2 

6 GJT-55-00 Elbow 4 

7 TGIBII-10042*G 10Ix420 Hose H.P 4 

8 GJT-50-00 Nipple 2 

9 GJT-48-00 Nipple 1 

10 TK000-35051 35-51 Clip 6 

11 A50C4-00003 Hose 1 Two-throw 
- A50C4-00004 Hose 1 Three-throw 
-

A50C4-00005 Hose Four-throw 1 

12 GJT-49-00 Nipple 1 

13 TGIBII-19050NL *G 19Ix500 Hose H.P 1 

- TGIBI-19053NL*G 19Ix530 Hose H.P 1 

14 GJT-47-00 Nipple 1 

15 A50A4-00300 Steel pipe ass'y 1 

16 GB/T5783 M10x25 Bolt 1 

17 GJT-52-00 Elbow 1 

18 GJT-92-00 Connector 1 

19 TGIBII-19090NL*G 19Ix900 Hose H.P 1 

TGIBI-19091NL*G 19Ix910 Hose H.P 1 

20 A50C4-00001 Hose,suction 1 

21 A50C4-00002 Hose,suction 1 

22 GJT-58-00 Flange 1 

23 GB/T1235 36x3.5 Q-ring 2 

24 A50A4-20100 Pump,front 1 

25 GJT-43-00 Fuel discharge por 1 

GJT-57-00 Fuel discharge port 1 
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Hydraulic p1 • 'peline 
Gambit 11000, 12000, 14000, 16000-CYI 

Oil tank 

Control valve 

Tilt cylinder R.H 

''v"' 

Tilt cylinder L.H 

I e four-piece • ce va v , Three�p!et installation valve Join 

�.·� 1 ·<:''::� ·-...._ __ •• >( .-
38 '--. ·--...._ __ / ·--...._ -· • 1'/"' v

34 

45 

310 

Steering 
cylinder 



Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-CY1

Item Part No Description Q'ty Remark 

26 GB/T97.1 10 Washer 18 

27 GB/T93 10 Washer,lock 18 

28 GB/T57830 M10x30 Bolt 16 

29 A50E4-20200 Pump,rear 1 

30 GB/T5786 M10xl.25x35 Bolt 4 

31 A50A4-00500 Packing 2 

32 TGIBI-10042*G 10Ix420 Hose H.P 1 
-

1 TGIBI-10047*G 10Ix470 Hose H.P 

33 GJT-54-00 Elbow 1 

34 GJT-111-00 Nipple 1 

35 TK000-22032 22-32 Clip 1 

36 TG000-19085 cp19x850 Hose 1 

37 TGIBI-10260*G IOix2600 Hose H.P 1 

38 TGIBI-10250*G 10Ix2500 Hose H.P 1 

39 GB/T5783 M8x25 Bolt 2 

40 GB/T93 8 Washer,lock 2 

41 GB/T97.1 8 Washer 2 

42 A50A4-00100 Steel pipe ass'y 1 

43 A50A4-00200 Steel pipe ass'y 1 

44 GJT-57-00 Elbow 1 

45 A50A4-00400L Nipple ass 'y L.H 1 

46 GJT-101-00 Elbow 1 Three--throw 

- GJT-101-00 Elbow 2 Four-throw 

47 GJT-102-00 Elbow 1 Three--throw 

-

GJT-102-00 Elbow 2 Four-throw 
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Hydraulic pip 1 • e 1ne 
Gambit 11000, 12000, 14000, 16000-W3/WF3/X66 

Three p· 
val 

� !ece valve f 
ve Joint installatio�ur-p1ece 

43 

49 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-W3/WF3/X66 

Item Part No Description Q'ty R emark 

1 GJT-51-00 Nipple 4 

2 A50A4-00400R Nipple ass'y R.H 1 

3 GB/T97.l 6 Washer 2 

4 GB/T93 6 Washer,lock 2 

5 GB/T818 M6xl6 Bolt 2 

6 GJT-55-00 Elbow 4 

7 TGIBII-10042*G lOix420 Hose H.P 4 

8 GJT-50-00 Nipple 2 

9 GJT-48-00 Nipple 1 

10 TK000-35051 35-51 Clip 6 

11 A50C4-00003 Hose 1 Two-throw 

- A50C4-00004 Hose 1 Three-tlrow 

-

A50C4-00005 Hose 
1 Four-tlrow 

12 GJT-49-00 Nipple 1 

13 TGIBII- 19Ix520 Hose H.P 1 

-
19052NL *G TGIBI 19Ix500 Hose H.P 1 
-19050NL*G

-

TGIBII-l 9046NL *G 19Ix460 Hose H.P 1 

W3 

W3 WF3lX6E 

14 GJT-47-00 Nipple 1 

15 A50A4-00300 Steel pipe ass'y 1 

16 GB/T5783 Ml0x20 Bolt 1 

17 TGIBII- 19Ix900 Hose H.P 1 

- 19090NL*G TGIBI 19Ix910 Hose H.P 1 
-

-19091NL*G 19Ix850 Hose H.P 1 

W3 

W3 WF3lX6E 

TGIBI-19085NL*G 

18 A50C4-00001 Hose,suction 1 W 3/WF3/X6 6 

-

A50L4-00001 Hose,suction 1 

19 A50C4-00002 Hose,suction 1 

20 GJT-58-00 Flange 1 

21 GB/T3452.l 35x3.5 O-ring 2 

22 GB/T3452.l 37.5x3.5 O-ring 2 

A50B4-20100 Pump,front 

W3 WF3lX6t 

W3 
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Hydraulic pip 1 • e 1ne 
Gambit 11000, 12000, 14000, 16000-W3/WF3/X66 

Three p· 
val 

� !ece valve f 
ve Joint installatio�ur-p1ece 

43 

49 

314 



Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-W3/WF3/X66 

Item Part No Description Q'ty Remark 

A50A4-20100 Pump,front 
1 

WF3/X6t -

28x3.5 O-ring 
2 

23 GB/T3452.l 

24 GJT-92-00 Connector 1 
- GJT-477-00 Connector 1 

25 A50B4-20200 Pump,rear 1 

-

A50E4-20200 Pump,rear 1 

W3 

WF3/X6t 

26 GB/T97.l 10 Washer 21 

27 GB/T93 10 Washer,lock 20 

28 GB/T5786 Ml0x l.25x35 Bolt 4 

29 GB/T57830 Ml0x30 Bolt 16 

30 A50A4-00500 Packing 2 

31 TGIBI-10070*G 1 Oix700 Hose H.P 1 

32 GJT-54-00 Elbow 1 

33 GJT-111-00 Nipple 1 

34 TK000-22032 22-32 Clip 4 

35 TGIBI-10260*G lOix2600 Hose H.P 1 

36 TGIBI-10250*G 1 Oix2500 Hose H.P 1 

37 GB/T5783 M8x25 Bolt 2 

38 GB/T93 8 Washer,lock 2 

39 GB/T97.l 8 Washer 1 

40 A50A4-00100 Steel pipe ass'y 1 

41 A50A4-00200 Steel pipe ass'y 1 

42 GJT-57-00 Elbow 1 

43 A50A4-00400L Nipple ass'y L.H 1 

44 TGIBI-10088*G lOix880 Hose H.P 1 

45 GJT-43-00 Fuel discharge port 2 

- GJT-57-00 Fuel discharge port 2 

46 TG000-19110 cpl9x550 Hose 2 

47 GJT-204-00 Tee joint 1 

48 GJT-101-00 Elbow 1 Three-throw 
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Hydraulic pip 1 • e 1ne 
Gambit 11000, 12000, 14000, 16000W3/WF3 

49 

316 



Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-W3/WF3 

Item Part No Description Q'ty Remark 

- GJT-101-00 Elbow 2 Four-throw 

-

GJT-101-00 Elbow 3 Five-throw 

49 GJT-102-00 Elbow 1 Three-throw 

- GJT-102-00 Elbow 2 
Four-throw 

- GJT-102-00 Elbow 3 Five-throw 
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Hydraulic pipeline 

Control valve 

Tilt cylinder R.H 

Gambit 11000, 12000, 14000, 16000S3/G3/G4/S 

15/S30kamura/S 10

Oil tank 

Tilt cylinder L.H 

Three-piece valve,_ four-piece 
valve joint installation 
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cylinder 



Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-S3/G3/G4/S 15/S3 S 10 

Item Part No Description Q'ty Remark 

1 GJT-51-00 Nipple 4 

2 A50A4-00400R Nipple ass'y R.H 1 

3 GB/T97.l 6 Washer 2 

4 GB/T93 6 Washer,lock 2 

5 GB/T818 M6x 16 Bolt 2 

6 GJT-55-00 Elbow 4 

7 TGIBII-10042*G 10Ix420 Hose H.P 4 

8 GJT-50-00 Nipple 2 

9 
GJT-48-00 Nipple 1 

10 
TK000-35051 35-51 Clip 6 

11 A50C4-00003 Hose 1 
Two-throw 

A50C4-00004 Hose 1 
-

A50C4-00005 Hose 1 
Three-throw 

-

Four-throw 
GJT-49-00 Nipple 1 

12 
TGIBII- l 9050NL *G l 9Ix500 Hose H.P 1 

13 
GJT-47-00 Nipple 1 

14 
A50A4-00300 Steel pipe ass'y 1 

15 
GB/T5783 M l0x25 Bolt 1 

16 
GJT-57-00 Elbow 1 

17 
GJT-92-00 1 Connector 

18 
TGIBII- l 9090NL *G l 9Ix900 Hose H.P 1 

19 
TGIBII-19091NL*G 1 19Ix910 Hose H.P 

-

A50C4-00001 1 Hose,suction 
20 

A50L4-00001 Hose,suction 1 

21 
A50C4-00002 Hose,suction 1 

22 GJT-58-00 Flange 1 

23 GB/T1235 36x3.5 Q-ring 2 

24 A50E4-20100 Pump,front 1 

25 GJT-144-00 Elbow 1 

26 GB/T97.l 10 Washer 18 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-S3/G3/G4/S 15/S30kamura/S 
10 

Oil tank 

Control valve 

Tilt cylinder R.H 

Tilt cylinder L.H 

Three-piece valve,_ four-piece 
valve joint installation 

Third valve 50 

v!')-:. � 
!
r2
u·· ·,_ 

a,,
:X

._ '" C'i a /'V 
--� 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-S3/G3/G4/S 15/S3 S 10 

Item Part No Desc ription Q'ty Remark 

27 GB/T93 10 Washer,lock 18 

28 GJT-52-00 Elbow 1 

29 A50E4-20200 Pump,rear 1 

30 GB/T5786 M l0xI.25x35 Bolt 4 

31 A50A4-00500 Packing 2 

32 TGIBI-10042*G 10Ix420 Hose H.P 1 
- TGIBI-10047*G 1Oix470 Hose H.P 1 -

33 GJT-54-00 Elbow 1 

34 GJT-111-00 Nipp le 1 

35 TK000-22032 22-32 C lip 1 

36 TG000-19120 <p 19x 1200 Hose 1 

37 TGIBI-10260*G 10Ix2600 Hose H.P 1 

38 TGIBI-10250*G 1 Oix2500 Hose H.P 1 

39 GB/T5783 M8x25 Bolt 2 

40 GB/T93 8 Washer,lock 2 

41 GB/T97.1 8 Washer 2 

42 A50A4-00100 Steel pipe ass'y 1 

43 A50A4-00200 Steel pipe ass'y 1 

44 GJT-57-00 Elbow 1 

45 A50A4-00400L Nipp le ass'y L.H 1 

46 GJT-174-00 Elbow 
1 

47 TGLBI-06032- 6Ix320 Hose H.P 1 

H30*G 

48 GJT-344-00 135° 

Connector 1 

49 TGIBI-10070*G 1 Oix700 Hose H.P 1 

50 GJT-101-00 Elbow 1 Three-throw 

- GJT-101-00 Elbow 2 Four-throw 

51 GJT-102-00 Elbow 1 Three-throw 

- GJT-102-00 Elbow 2 Four-throw 
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Hydraulic pipeline Gambit 11000, 12000, 14000, 16000-KMS2/KMS 11/KMS 

12/KMS 13/YC8/XC 1 /XC2/WF8/CY 4/DYl/DYl 0kamura/

W30kamura 

Oil tank 

Control valve 

Tilt cylinder R.H 

Tilt cylinder L.H 

Three-piece valve, four-piece 
valve joint installation 

c/(: �
(/ • • "· 
• ·-

'> / iy 
� 

322 

Steering 
cylinder 



Hydraulic pipeline 

Item Part No 

1 GJT-51-00 

2 A50A4-00400R 

3 GB/T97.1 

4 GB/T93 

5 GB/T818 

6 GJT-55-00 

7 TGIBII-10042*G 

8 GJT-50-00 

9 GJT-48-00 

10 TK000-35051 

11 A50C4-00007 

- A50C4-00004 

- A50C4-00005 

12 GJT-49-00 

13 TGIBII-19052NL *G 

- TGIBI-19050NL *G 

- TGIBII-19046NL*G 

- TGIBII-19044NL *G 

- TGIBII-19055NL *G 

14 GJT-47-00 

15 A50A4-00300 

16 GB/T5783 

17 GJT-57-00 

18 GJT-204-00 

19 TGIBII-19090NL *G 

- TGIBI-19091NL*G 

- GIBII-19085NL *G 

- TGIBI-19095NL *G 

20 A50C4-00001 

- A50L4-00001 

Gambit 11000, 12000, 14000, 16000KMS2/KMS 11/

KMS 12/KMS 13/YC8/XC 1

/XC2/WF8/CY 4/DYl/DYl /W3  

Description Q'ty Remark 

Nipple 4 

Nipple ass'y R.H 1 

6 Washer 2 

6 Washer,lock 2 

M6x16 Bolt 2 

Elbow 4 

1 Oix420 Hose H.P 4 

Nipple 2 

Nipple 1 

35-51 Clip 6 

Hose 1 Two-throw 

Hose 1 Three-throw 

Hose 1 Four-throw 

Nipple 1 

19Ix520 Hose H.P 1 

19Ix500 Hose H.P 1 

19Ix460 Hose H.P 1 

19Ux440 Hose H.P 1 

19Ix550 Hose H.P 1 

Nipple 1 

Steel pipe ass'y 1 

M10x25 Bolt 1 

Elbow 1 

Connector 1 

19Ix900 Hose H.P 1 

19Ux910 Hose H.P 1 

19Ix850 Hose H.P 1 

19Ix950 Hose H.P 1 

Hose,suction 1 

Hose,suction 1 
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Hydraulic pipeline 

Control valve 

Tilt cylinder R.H 

Gambit 11000, 12000, 14000, 16000-KMS2/KMS 11/KMS 

12/KMS 13/YC8/XC 1 /XC2/WF8/CY 4/DYl/DYl Okamura /
W3 Okamura 

Oil tank 

34 

Steering 
cylinder 

Tilt cylinder L.H 

Three-piece valve, four-piece 
valve joint installation 

c/(: �
(/ • • "· 
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Hydraulic pipeline 

Item Part No 

21 A50C4-00002 

22 GJT-58-00 

23 GB/T1235 

24 A50B4-20100 

A50A4-20100 

25 GJT-43-00 

GJT-57-00 

26 GB/T97.1 

27 GB/T93 

28 GB/T57830 

29 A50B4-20200 
-

A50E4-20200 -
A50A4-20200 

30 GB/T5786 

31 A50A4-00500 

32 TGIBI-10070*G 

33 GJT-54-00 

34 GJT-111-00 

35 TK000-22032 

36 TG000-19110 

37 TGIBI-10260*G 

38 TGIBI-10250*G 

39 GB/T5783 

40 GB/T93 

41 GB/T97.1 

42 A50A4-00100 

43 A50A4-00200 

44 GJT-57-00 

-
GJT-52-00 

45 A50A4-00400L 

Gambit 11000, 12000, 14000, 16000KMS2/KMS 11/

KMS 12/KMS 13/YC8/XC 1

/XC2/WF8/CY 4/DYl/DYl W3 

Description Q'ty Remark 

Hose,suctior 1 

Flange 1 

36x3.5 O-ring 2 

Pump,front 1 

Pump,front 1 

Fuel discharge por 2 

Fuel discharge por 2 

10 Washer 
18 

10 Washer,lock 18 

MIOx30 Bolt 
16 

Pump,rear 1 

Pump,rear 1 

Pump,rear 1 

MIOxl.25x35 Bolt 4 

Packing 2 

1 Oix700 Hose H.P 
1 

Elbow 
1 

Nipple 1 

22-32 Clip 4 

cp19xll00 Hose 
1 

lOix2600 Hose H.P 1 

1 Oix2500 Hose H.P 
1 

M8x25 Bolt 
2 

8 Washer,lock 2 

8 Washer 
2 

Steel pipe ass'y 1 

Steel pipe ass'y 1 

ElboW 
1 

1 
Elbow 

Nipple ass'y L.H 1 
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Hydraulic pipeline 

Control valve 

Tilt cylinder R.H 

Gambit 11000, 12000, 14000, 16000-KMS2/KMS 11/KMS 
12/KMS 13/YC8/XC 1 /XC2/WF8/CY 4/DYl/DYl Okamura /

W3 Okamura 

Oil tank 

Tilt cylinder L.H 

Steering 
cylinder 

Three-piece valve, four-piece 
valve joint installation 
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Hydraulic pipeline 

Item Part No 

46 TGIBI-10088*G 

47 GB/T1235 

48 GJT-92-00 
-

GJT-477-00 

49 GJT-101-00 
- GJT-101-0C 

50 GJT-102-00 

� GJT-102-00 

Gambit 11000, 12000, 14000, 16000-KMS2/KMS 11/KMS 
12/KMS 13/YC8/XC 1 /XC2/WF8/CY 4/DYl/DYl W3 

Description Q'ty Remark 

10Ix880 Hose H.P 1 

35x3.5 O-ring 2 

Flange 1 

Flange 1 

Elbow 1 

KMS2KMS12 
/KMSil/KMS 13/YC8/DY1 

W3 /DYl 
/XC2CY4/WF7/YC8/XC 

Three-throw 

Elbow 2 Four-throv 

Elbow 1 Three-throw 
V 

Elbow 2 Four-throw 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-KM S2/W3 Okamura EX-A

Oil tank 

Control valve 

Tilt cylinder R.H 

Tilt cylinder L.H 

Three-piece valve,_ four-piece 
valve joint installation 

Third valve 

328 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-KMS2/W3  EX-A

Item Part No Description Q'ty Remark 

1 GJT-51-00 Nipple 2 

2 A50A4-00400R ) Nipple ass'y R.H 1 

3 GB/T97.1 6 Washer 2 

4 GB/T93 6 Washer,lock 2 

5 GB/T818 M6x16 Bolt 2 

6 GJT-55-00 Elbow 2 

7 TGIBII-10042*G 10Ix420 Hose H.P 4 

8 GJT-50-00 Nipple 2 

9 GJT-48-00 Nipple 1 

10 TK000-35051 35-51 Clip 6 

11 A50C4-00003 Hose 1 Two-throw 

- A50C4-00004 Hose 1 Three-throw 

-
A50C4-00005 Hose 1 Four-throw 

12 GJT-49-00 Nipple 1 

13 TGIBII-19052NL *G 19Ix520 Hose H.P 1 

- TGIBI-19050NL *G 19Ix500 Hose H.P 1 

KMS2 W3 

14 GJT-382-00 Nipple 1 

15 A90F4-00100 Steel pipe ass'y 1 

16 GB/T5783 M10x25 Bolt 1 

17 GJT-57-00 Elbow 
1 

18 GJT-204-00 Connector 1 

19 TGIBII-19090NL *G 19Ix900 Hose H.P 1 

TGIBI-19091NL*G 19Ux9IO Hose H.P 1 

20 A50C4-00001 Hose,suction 1 FD50,60,70,80-KMS2 

A50L4-00001 Hose,suction 1 FD50,60,70,80-W3 

21 A50C4-00002 Hose,suction 1 

22 GJT-58-00 Flange 1 

23 GB/T1235 36x3.5 O-ring 2 

24 A50B4-20100 Pump,front 1 

25 GJT-43-00 Fuel discharge port 2 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-KMS2/W3 Okamura EX-A 

Oil tank 

Control valve 

Tilt cylinder R.H 

Tilt cylinder L.H 

Three-piece valve,_ four-piece 
valve joint installation 

330 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-KMS2/W3 EX-A

Item Par t N o  Descriptio n Q'ty Remark 

- GJT-57-00 Fue l discharge por 2 

26 GB/T97. l 10 Washer 18 

27 GB/T93 10 Washer ,lock 18 

28 GB/T57830 MI0x30 Bo l t  16 

29 A50B4-20200 Pump,rear 1 

A50E4-20200 Pump,rear 

KMS2 

W3 1 

30 GB/T5786 M l  Ox 1.25x35 Bolt 4 

31 A50A4-00500 Packing 2 

32 TGIBI-10070*G 1 Oix700 Hose H.P 1 

33 GJT-383-00 Elbow 1 

34 GJT-111-00 Nipple 1 

35 TK000-22032 22-32 Clir 1 

36 TG000-19110 cp19x 1100 Hose 1 

37 TG I CI-I 0260*G IOix2600 Hose H.P 1 

38 TGICI-10250*G IOix2500 Hose H.P 1 

39 GB/T5783 M8x25 Bolt 2 

40 GB/T93 8 Washer , l ock 2 

41 GB/T97.1 8 Washer 2 

42 A50A4-00100 Steel pipe ass'y 1 

43 A50A4-00200 Steel pipe ass'y 1 

44 GJT-52-00 Elbow 1 

45 A50A4-00400L Nipple ass'y L.H 1 

46 TGICI-10088*G IOix880 Hose H.P 1 

47 GB/T1235 35x3.5 O-ring 2 

48 GJT-384-00 Nipple 2 

49 GJT-385-00 Elbow 2 

50 GJT-92-00 F la nge 1 

51 GJT-572-00 Elbow 1 Three-throw 

GJT-572-00 Elbow 2 Four-throw 

52 GJT-573-00 Elbow 1 Three-throw 

GJT-573-00 Elbow 2 Four-throw 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-S 15/S 10 EX-A 

33 

Three-piece valve, four-piece valve joint installation 
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Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-S15/

S10 EX-A ,

Item Part No Description Q'ty Remark 

1 GJT-51-00 Nipple 2 

2 A50A4-00400R Nipple ass'y R.H 1 

3 GB/T97.1 6 Washer 2 

4 GB/T93 6 Washer,lock 2 

5 GB/T818 M6x16 Bolt 2 

6 GJT-55-00 Elbow 2 

7 TGIBII-10042*G 10Ix420 Hose H.P 4 

8 GJT-50-00 Nipple 2 

9 GJT-48-00 Nipple 1 

10 TK000-35051 35-51 Clip 6 

11 A50C4-00003 Hose 1 Two-throw 

-

A50C4-00004 Hose 1 Three-throw 

-

A50C4-00005 Hose Four-throw 1 

12 GJT-49-00 Nipple 1 

13 TGIBII-19050NL *G 19Ix500 Hose H.P 1 

14 GJT-382-00 Nipple 1 

15 A90F4-00100 Steel pipe ass'y 1 

16 GB/T5783 M10x20 Bolt 
1 

17 TGIBII-19091NL *G 19Ix910 Hose H.P 1 

18 A50C4-00001 Hose,suction 1 

19 A50C4-00002 Hose,suction 1 

20 GJT-58-00 Flange 1 

21 GB/T3452.1 37.5x3.55 O-ring 1 

22 A50E4-20100 Pump,front 1 

23 GJT-52-00 Elbow 1 

24 GJT-144-00 Elbow 
1 

25 GJT-92-00 Joint 1 

26 A50E4-20200 Pump,rear 1 

27 GB/T97.1 10 Washer 12 

28 GB/T93 10 Washer,lock 13 
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Hydraulic pipeline 

Gambit 11000, 12000, 14000, 16000-S 15/S 10 

<,t�21 22 

)

� 

1

25 

26
272829 

--� · Ql

x
/3 � lj) 

•• 'GJ ><::@ . QJ 
• / ,<; � ·/� 9 

24 47 /./ 45 
8 __ ,.,...., 

_,.,...·· ,/ 

_,.,...· •✓.-· \ -::>::,,,"-_ 15 • �-- / _/ ·"-.2 
�;�� 16. 

1/'Tr 

. 49\\ 50 ·"· \ \ 

''\\-...... / 

/ 

\\ �/ "'
·
. 32 

•• �.. 
39 0 39 ·

·-......::--':-.� 
................ 

•• ·. ,.,...-
. 

.-
42 • �;xv 3J 

3 

Three-p1ec • e valve four-piece valve joint installation l 
.'v" .• 

46 

334 



Hydraulic pipeline 
Gambit 11000, 12000, 14000, 16000-

S15/S10 EX-A ,

Item Part No Description Q'ty Remark 

29 GB/T5786 MlOx 1.25x35 Bolt 4 

30 GB/T5783 Ml0x30 Bolt 8 

31 TGICI-10042*1 lOix420 Hose H.P 1 
- TGICI-10047*1 10Ix420 Hose H.P 1 

32 GJT-383-00 Elbow 1 

33 GJT-111-00 Nipple 1 

34 TK000-20032 20-32 Cli r 6 

35 TG000-19120 <pl 9x 1200 Hose 1 

36 TGICI-10260*O 10Ix2600 Hose H.P 1 

37 TGICI-10250*O lOix2500 Hose H.P
1 

38 GJT-384-00 Nipple 2 

39 GB/T5783 M8x25 Bolt 2 

40 GB/T93 8 Washer,lock 2 

41 GB/T97.1 8 Washer 2 

42 GJT-385-00 Elbow 3 

43 A50A4-00100 Steel pipe ass'y 3 

44 A50A4-00200 Steel pipe ass'y 1 

45 GJT-57-00 Elbow 1 

46 A50A4-00400L Nipple ass'y L.H 2 

47 A50A4-00500 Packing 1 

48 TGIBII-10070*O 1 Oix700 Hose H.P 1 

49 GJT-174-00 Elbow 1 

50 TGLBI-06032-H30*G 6Ix320 Hose H.P
1 

51 GJT-344-00 135 Joint 1 

52 GJT-572-00 Elbow 1 Three-throw 

- GJT-572-00 Elbow 2 Four-throw 

53 GJT-573-00 Elbow 1 Three-throw 

- GJT-573-00 Elbow 2 Four-throw 
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Fork 

Item Part No Description Q'ty Remark 

1 A50A3-90000 Lifting fork ass'y 2 11000-12000

- A 70A3-90000 Lifting fork ass'y 2 14000-16000

2 A50A3-90001 Spring 2 11000-12000

- A70A3-90001 Spring 2 14000-16000

3 A50A3-90002 Pin 2 11000-12000

-
A 70A3-90002 Pin 2 14000-16000

4 A50A3-90003 Pin,stopper 2 11000-12000

-
A 70A3-90003 Pin,stopper 2 14000-16000
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Lift Bracket(Normal mast KM) 

Item Part No Description Q'ty Remark 

1 M50C3-60000 Backrest ass'y 1 

2 M50C3-50000 Lift bracket ass'y 1 11000-12000

- M70D3-50000 Lift bracket ass'y 1 14000-16000

3 GB/T5786 M14x25 Bolt 8 

4 GB/T93 14 Washer,lock 8 

5 M50B3-40200 End Roller 4 11000-12000

-
M50A3-40200 End Roller 6 14000-16000

6 GB/T894.1 55Snap,ring 4 11000-12000

- GB/T894.1 55 Snap,ring 6 14000-16000

7 M70A3-40001 Limit roller shaft 4 11000-12000

8 GB/T5783 M22x I.5x65 Bolt 8 

9 GB/T93 22 Washer,lock 8 

10 M80G3-40001 I Gasket 4 

11 M80G3-40002 I Gasket 4 

12 M80G3-40003 II Gasket 4 

13 GB/T70.1 M14x20 Screw 1 

14 M50A3-40100 Side Roller 4 

15 GB/T894.1 35 Snap,ring 4 
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Lift Bracke(Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

1 M50C3-60000 Backrest ass'y 1 

2 Z50C3-50000 Lift bracket ass'y 1 11000-12000

- Z70C3-50000 Lift bracket ass'y 1 14000-16000

3 GB/T5786 M14x25 Bolt 8 

4 GB/T93 14 Washer,lock 8 

5 M50B3-40200 End Roller 4 11000-12000

-
M50A3-40200 End Roller 6 14000-16000

6 GB/T894.1 55Snap,ring 4 11000-12000

- GB/T894.1 55 Snap,ring 6 14000-16000

7 M70A3-40001 Limit roller shaft 4 11000-12000

8 GB/T5783 M22x 1.5x65 Bolt 8 

9 GB/T93 22 Washer,lock 8 

10 M80G3-40001 I Gasket 4 

11 M80G3-40002 I Gasket 4 

12 M80G3-40003 II Gasket 4 

13 GB/T70.1 M14x20 Screw 
1 

14 M50A3-40100 Side Roller 4 

15 GB/T894.1 35 Snap,ring 4 
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Lift Bracket(Full Free 3-Stage Mast KZM) 

It em Part No De scri ption Q'ty Remar k 

1 M50C3-60000 Backr e st ass'y 1 

2 S50C3-50000 Lift bracket ass'y 1 11000-12000
-

S70C3-50000 Lift bracket ass'y 1 14000-16000

3 GB/T5786 M l4x25 B olt 8 

4 GB/T93 14 Washer, lock 8 

5 M50B3-40200 End Roller 4 11000-12000

-
M50A3-40200 End Roller 6 14000-16000

6 GB/T894.l 55Snap,ring 4 11000-12000

- GB/T894.l 55 Snap,ring 6 14000-16000

7 M70A3-40001 Limit r oll er shaft 4 

8 GB/T5783 M22x l.5x65 B olt 8 

9 GB/T93 22 Washer,lock 8 

10 M80G3-40001 I Gasket 4 

11 M80G3-40002 I Gasket 4 

12 M80G3-40003 II Gasket 4 

13 GB/T70.l M l4x20 Scr ew 
1 

14 M50A3-40100 Side Roller 4 

15 GB/T894.l 35 Snap,ring 4 
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Mast(N ormal mast KM) 

Item Part No Description Q'ty Remark 

1 M50C3-10000 Outer master 1 11000-12000

-

M70D3-10000 Outer master 1 14000-16000

2 M50A3-00002 Bushing 2 

3 M50A3-00001 Cap 2 

4 GB/T5782 M22xI.5x140 Bolt 4 

5 GB/T93 22 Washer,lock 4 

6 JB/T7940.1 MIOx 1 Fitting 2 

7 M50A3-00100 Pin axle ass'y 2 

8 GB/T5786 MIOx 1.25x20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M50B3-40200 End Roller 4 11000-12000

- M50A3-40200 End Roller 4 14000-16000

11 GB/T894.1 55 Snap ring 4 

12 M50A3-40005 Slipper 2 

13 M50A3-40006 I Shim 6 

14 M50C3-30000 Inner master 1 11000-12000

-

M70D3-30000 Inner master 1 14000-16000

15 M50A3-40300 Side roller 4 

16 GB/T5783 M12x 1.25x45 Bolt 8 

17 GB/T93 12 Washer,lock 8 

18 M50A3-40004 Spacer 8 

19 M30K3-40005 Gasket 8 

20 M30K3-40004 Gasket 8 
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Mast(Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

1 Z50C3-10000 Outer master 1 11000-12000

-

Z70C3-10000 Outer master 1 14000-16000

2 M50A3-00002 Bushing 2 

3 M50A3-00001 Cap 2 

4 GB/T5782 M22x 1.5x 140 Bolt 4 

5 GB/T93 22 Washer,lock 4 

6 JB/T7940.1 MIOx 1 Fitting 2 

7 M50A3-00100 Pin axle ass'y 2 

8 GB/T5786 MIOx 1.25x20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M50B3-40200 End Roller 4 11000-12000

- M50A3-40200 End Roller 4 14000-16000

11 GB/T894. l 55 Snap ring 4 

12 M50A3-40005 Slipper 2 

13 M50A3-40006 I Shim 6 

14 Z50C3-30000 Inner master 1 11000-12000

-

Z70C3-30000 Inner master 1 14000-16000

15 M50A3-40300 Side roller 4 

16 GB/T5783 M12x 1.25x45 Bolt 8 

17 GB/T93 12 Washer,lock 8 

18 M50A3-40004 Spacer 8 

19 M30K3-40005 Gasket 8 

20 M30K3-40004 Gasket 8 
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Mast(Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

1 S50C3-10000 Outer master 1 11000-12000

-

S70C3-10000 Outer master 1 14000-16000

2 M50A3-00002 Bushing 2 

3 M50A3-00001 Cap 2 

4 GB/T5782 M22x 1.5x 140 Bolt 4 

5 GB/T93 22 Washer,lock 4 

6 JB/T7940.1 MlOx 1 Fitting 2 

7 M50A3-00100 Pin axle ass'y 2 

8 GB/T5786 MlOx 1.25x20 Bolt 
2 

9 GB/T93 10 Washer,lock 2 

10 S50C3-20000 Medium master 1 11000-12000

- S70C3-20000 Medium master 1 14000-16000

11 S50C3-30000 Inner master 1 11000-12000

- S50C3-30000 Inner master 1 14000-16000

12 M50A3-40005 Slipper 4 

13 M50A3-40006 I Shim 12 

14 M50B3-40200 End Roller 8 11000-12000

-

M50A3-40200 End Roller 8 14000-16000

15 GB/T894.1 55 Snap ring 8 

16 M50A3-40300 Side roller 8 

17 GB/T5783 M12x l .25x45 Bolt 16 

18 GB/T93 12 Washer,lock 16 

19 M50A3-40004 Spacer 16 

20 M30K3-40005 Gasket 16 

21 M30K3-40004 Gasket 16 
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Electric system Gambit 11000, 12000, 14000, 16000-CY 1/W3 /S3/X C 1/W3 Okamura /S3 
Okamura 
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Electric system 
Gambit 11000, 12000, 14000, 16000-CY1/W3/S3/XC 1/W3 /S3 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp ass'y 2 

- Al5G2-40200 LED front combo light 2 

2 DT04G-24ZQX Side lamp ass'y 2 

- A35K2-81000 Rear tail light wiring 2 

3 DT02G-Jk804-5D Integral switch 1 

- A50C2-60300 Integral switch 1 

4 A50C2-70100 Combination 1 

- A50C2-70200 Combination 1 

5 A30C2-00500 Right head guard harness 1 

6 DZ03G-RC3/4 Oil temp sending uni 1 

7 A30B2-00900 Fused link wire 1 

- A30C2-80900 Fused link wire 1 

8 A30C2-20002 Battery 2 

9 A30G2-00700 Cable 1 

- A50B2-00700 Cable 1 

- A90B2-00700 Cable 1 

- A30G2-80900 Cable 1 

- A45P2-80400 Cable 1 

- Al20A2-80400 Cable 1 

- A 70S2-00701 Cable 1 

10 A50B2-01100 Battery cables 1 

11 A30C2-00800 Cable 1 

- A90B2-00800 Cable 1 

12 DZ05G-YG411 oil pressure warning switch 1 

- DZ05G-YG408 oil pressure warning switch 1 

13 DZ03G-Z3/8 Water temp sending unit 
1 

- DZ03G-WG430 Water temp sending unit 
1 

14 DT04G-LTD152 Caution light 
1 
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Electric system Gambit 11000, 12000, 14000, 16000-CY1/W3/S3/XC 1/W3 Okamura/S3 
Okamura 
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Electric system 

Item Part No 

15 180� 

16 DT09G-DJB24 B 

- A50C2-60400 

17 DT04G-XH8-16.3 

-
A35K2-40200 

18 DT03G-YG312 

19 A50C2-10100 

- A50B2-01010 

- A50C2-10300 

- A50W2-10100 

20 DT05G-JK205A 

21 A50C2-80100 

- A50C2-80200 

- A50D2-80200 

- A50D2-80300 

- A50E2-80100 

- A50E2-80200 

- A90D2-80100 

- A50W2-80100 

- A90G2-80200 

22 DT09G-DL224ED 

23 A30C2-00400 

24 JD281A-120A 

25 TD06G-CMA3 l 

26 A 70S2-00900 

27 A l  5R2-60300 

28 A50C2-00802 

29 A50C2-00801 

Gambit 11000, 12000, 14000, 16000-CY1/W3/S3/XC 1/W3 S3 

Description Q'ty Remark 

Binding 20 

Back buzzer 1 

Back buzzer 1 

Rear lights 1 

Three-color rear tail light 2 

Fuel sensor 1 

Panel 1 

Panel 1 

Panel 1 

Panel 1 

Brake switch 1 

Vehicle harness 1 

Vehicle harness 1 

Vehicle harness 1 

Vehicle harness 1 

Vehicle harness 1 

Vehicle harness 1 

Vehicle harness 1 

Vehicle harness 1 

Vehicle harness 1 

Hom 1 

Left head guard harness 1 

Starter relay 1 

General relay 1 

Emergency stop switch 1 

Hand brake switch 1 

Cable 1 

Cable 1 
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Electric system Gambit 11000, 12000, 14000, 16000-KMS2 

�r+=+---ti!-i------t;t;t;tt;r;;, 0-----l-+++---++,j.=--=f===+t�1-T r+-�
r

1! 

�+--°----'----ir----,! 

413 



Electric system 
Gambit 11000, 12000, 14000, 16000-KMS2 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp ass'y 2 

- Al5G2-40200 LED front combo light 2 

2 DT04G-24ZQX Side lamp ass'y 2 

- A35K2-81000 Rear tail light wiring 2 

3 DT02G-Jk804-5D Integral switch 1 

- Integral switch 
1 

A50C2-60300 

4 A30AB2-70300 Combination 1 

5 A30C2-00500 Right head guard harness 1 

6 DZ03G-RC3/4 Oil temp sending unit 1 

7 A30B2-00900 Fused link wire 1 

8 A50N2-80300 Fused link wire 
1 

1 

A450A2-80200 Fused link wire 

9 A90F2-20100 Battery 2 

10 A50B2-00700 Cable 
1 

-
Al20A2-80400 Cable 

1 

-
A 70S2-00700 Cable 1 

11 A50B2-0l 100 Battery cables 1 

12 A50B2-00800 Cable 1 

13 A90F2-50200 oil pressure warning switch 1 

14 DZ03G-Rl/2SY Water temp sending unit 1 

15 DT04G-LTD152 Caution light 1 

16 DT09G-DJB24B Back buzzer 
1 

1 
- A50C2-60400 Back buzzer 

17 DT04G-XH8-16.3 Rear lights 1 

-
A35K2-40200 Three-color rear tail light 2 

18 DT03G-YG312 Fuel sensor 1 

19 A50C2-10100 Panel 
1 

1 
-

Al20B2-10100 Panel 

20 DT05G-JK205A Brake switch 1 

21 A50K2-80100 Vehicle harness 1 
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Gambit 11000, 12000, 14000, 16000-KMS2 
Electric system 

415 



Electric system 
Gambit 11000, 12000, 14000, 16000-KMS2 

Item Part No Description Q'ty Remark 

-
Vehicle harness A50K2-80800 1 

22 
DT09G-DL224ED Hom 1 

23 
A30C2-00400 Left head guard harness 1 

24 
JD281A-120A Starter relay 2 

25 Tieline oil-water separator 1 
A90F2-80120 

26 A90F2-60100 Pedal ass'y 1 

27 A 70S2-00900 Emergency stop switch 
1 

28 A l5R2-60300 Hand brake switch 
1 
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Electric system 
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Electric system 
Gambit 11000, 12000, 14000-G3 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp ass'y 2 

2 DT04G-24ZQX Side lamp ass'y 2 

3 DT02G-Jk804-5D Integral switch 1 

4 A50C2-70100 Combination 1 

5 A30C2-00500 Right head guard harness 1 

6 DZ03G-RC3/4 Oil temp sending unit 1 

7 A30B2-00900 Fused link wire 1 

8 A30BN2-20100 Battery 1 

9 A30G2-00700 Cable 1 

10 A30C2-00800 Cable 1 

11 DZ03G-Rl/2SY Water temp sending uni 1 

12 DT04G-LTD152 Caution light 1 

13 DT09G-DJB 12B Back buzzer 
1 

14 DT04G-XH8-16.3-12 Rear lights 1 

15 A30C2-10300 Panel 1 

16 DT05G-JK205A Brake switch 
1 

17 A50F2-80100 Vehicle harness 1 

18 DT09G-DL 124 ED Hom 1 

19 A30C2-00400 Left head guard harness 1 

20 DT06G-JD 1914 Intermediate relay 1 

418 



Electric system Gambit 11000, 12000, 14000-O4/S 15/S 10 
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Gambit 11000, 12000, 14000-G4/S 15/S 10 
Electric system 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp ass'y 2 

- Al  5G2-40200 LED front combo light 2 

2 DT04G-24ZQX Side lamp ass'y 2 

- A3 5K2-81000 Rear tail light wiring 2 

3 DT02G-Jk804-5D Integral switch 1 

- A50C2-60300 Integral switch 1 

4 DT04G-XH8-16.3-12 Rear lights 1 

5 A30BJ2-70400 Combination instrument 1 

-
A50I2-70100 Combination instrument 1 

G4 

S15/S10 

6 A30BN2-10100 Battery 1 

7 A50M2-10100 Centrol control box 1 
-

A30C2-10300 Centro! control box 1 

G4 

S15/S10 

8 DT04G-LTD152 W aming light 1 

9 A30C2-00500 Right overhead guard cable 1 

10 A30C2-00400 Left overhead guard cable 
1 -

A45X2-80200 Cable(+) 

11 A30G2-00700 Cable(+) 1 

G4 

S15/S10 

12 A30C2-00800 Cable(-) 1 

13 A30C2-80900 Fusible wire 1 

14 A50M2-80200 Vehicle cable 1 

- A50I2-80200 Vehicle cable 1 

G4 

S15/S10 

15 180� Binding 15 

16 DT05G-JK205A Brake switch 1 

17 A45Y2-60200 (T513B)Switch 1 G4 

18 DT09G-DJB12B Back buzzer 1 

- A30C2-60500 Back buzzer 1 

19 DT09G-DL124ED Horn 1 

20 DZ03G-RC3/4 Oil temperature sensor 1 

21 DT03G-YG312 Fuel sensors 
1 FYSO,6O, 7O-G4 

22 A45Y2-80200 Cable 1 FY5O,6O,7O-G4 
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Electric system Gambit 11000, 12000, 14000-O4/S 15 
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Gambit 11000, 12000, 14000-O4/S 15 
Electric system 

Item Part No Description Q'ty Remark 

23 A30BJ2-60501 TOW-N Dust-proof sleeve 
1 

24 A30BJ2-60400 Accelerator 
1 

- A30BD2-00204 Accelerator 1 

G4 

G4 

Sl 5  

25 A 70S2-00900 Emergency stop switch 1 

26 A50C2-00802 Cable 
1 

27 A50C2-00801 Cable 
1 
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Electric system Gambit 11000, 12000, 14000-XC2 
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Gambit 11000, 12000, 14000-XC2 
Electric system 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp ass'y 2 

2 DTO4G-24ZQX Side lamp ass'y 2 

3 DT02G-JK802-5D Combination switch 
1 

4 Al20D2-70100 Combination instrument 1 

5 A30C2-00500 Right overhead guard harness 1 

6 DZ03G-RC3/4 Oil temperature sensor 1 

7 A30C2-80900 Fused linke wire 1 

8 A30C2-20002 Batter 2 

9 A45X2-80200 Cable(+) 1 

10 A50B2-01100 Cable 1 

11 A50B2-00800 Cable(-) 1 

12 DT04G-LTD152 Caution light 1 

13 108� Binding 20 

14 DT09G-DJB24B Back buzzer 1 

15 DT04G-XH8-l 6.3 Rear lights 1 

16 DT03G-YG312 Fuel sensors 1 

17 A50C2-l 0200 Central control box 1 

18 DT05G-JK205A Brake switch 1 

19 A50N2-80400 Vehicle cable 1 

20 DT09G-DL224ED Hom 1 

21 A30C2-00400 Left overhead guard cable 1 

22 A50N2-l O 100 ECUEngine 1 

23 A50N2-60100 Accelerator 
1 

24 JD281A-120A Starting relay 1 

25 A50N2-80300 Fusible wire 1 
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Gambit 11000, 12000, 14000-YC8
Electric system 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp ass'y 2 

2 DTO4G-24ZQX Side lamp ass'y 2 

3 A50C2-60300 Combination switch 1 

4 Al20D2-70100 Combination instrument 1 

5 A30C2-00500 Right overhead guard harness 1 

6 DZ03G-RC3/4 Oil temperature sensor 1 

7 A30C2-80900 Fused linke wire 1 

8 A30C2-20002 Battery 1 

9 A45P2-80400 Cable(+) 1 

10 A50B2-01100 Cable 1 

11 A50B2-00800 Cable(-) 1 

12 DT04G-LTD152 Caution light 1 

13 108� Binding 20 

14 A50C2-60400 Back buzzer 1 

15 DT04G-XH8-l 6.3 Rear lights 1 

16 DT03G-YG312 Fuel sensors 1 

17 Al20B2-10100 Central control box 1 

18 DT05G-JK205A Brake switch 1 

19 A50P2-80200 Vehicle cable 1 

20 DT09G-DL224ED Hom 1 

21 A30C2-00400 Left overhead guard cable 1 

22 A50P2-10100 ECUEngine 1 

23 JD281A-120A Starting relay 1 

24 A50N2-80300 Fusible wire 1 

25 A50P2-60100 Accelerator 
1 
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DY1/DY1 Okamura

Electric system 
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Gambit 11000, 12000, 14000-DY1/DY1 
Electric system 

Item Part No Description Q'ty Remark 

1 A90F2-20100 Battery 2 

2 A50C2-l 0400 Central control box 1 

3 A l  5G2-40200 LED head lights ass'y 2 

4 A3 5K2-40200 LED rear lights ass'y 2 

5 Y30A2-80200 Cable 1 

6 DT04G-LTD152 Caution light 1 

7 A30C2-60400 Combination switch 1 

-
A50C2-60300 Combination switch 1 

8 A50Q2-70300 Combination instrument 
1 

9 A30C2-00500 Right overhead guard cable 1 

10 A30C2-00400 Left overhead guard cable 1 

11 A 70S2-00700 Cable(+) 1 

12 A50B2-01100 Cable 1 

13 A50B2-00800 Cable(-) 1 

14 A 70S2-00701 Cable 1 

15 A30C2-80900 Fusible wire 1 

16 ZD03G-RC3/8 Oil temperature sensoi 1 

1 
- ZD03G-RC3/4 Oil temperature sensor 

17 DT03G-YG312 Fuel sensors 1 

18 DT05G-JK205A Brake switch 
1 

19 A50C2-60400 Back buzzer 
1 

20 DT09G-DL224ED Hom 1 

21 A50K2-80900 Fusible wire 1 

22 A50N2-80300 Fusible wire 1 

23 B80A2-60400 Button( Green 1 

24 B80A2-60300 Button(Red) 1 

25 JD281A-120A Starting relay 1 

26 4215868 ECU 62 Connector 
1 

27 4215869 ECU39 Connector 
1 

28 1929000649 12 holes diagnosis connector 1 
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Gambit 11000, 12000, 14000-DY1/DY1 Okamura

Electric system 
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Gambit 11000, 12000, 14000-DY1/DY1  
Electric system 

Item Part No Description Q'ty Remark 

29 A50Q2-80100 Vehicle cable 1 

- A50Q2-80200 Vehicle cable 1 

30 A50Q2-60100 Accelerator 
1 

31 4218100 Cooling level sensor 1 

32 A 70S2-00900 Emergency switch 1 

33 A50Q2-10100 ECU Engine 1 
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Gambit 11000, 12000, 14000, 16000-CY 4 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 2 

2 A l60D2-10100 Centrol control box 1 

3 DT04G-24WD2 Head lamp ass'y 2 

4 DT04G-24ZQX Side lamp ass'y 2 

5 DT04G-XH8-16.3 Rear lights 1 

6 DT04G-LTD152 W aming light 1 

7 A50C2-60300 Combination switch 1 

8 Al 20D2-70100 Combination instrument 1 

9 A30C2-00500 Right overhead guard cable 1 

10 A30C2-00400 Left overhead guard cable 1 

11 A45X2-80200 Cable(+) 1 

12 A50B2-01100 Cable 1 

13 A50B2-00800 Cable(-) 1 

14 A30C2-80900 Fusible wire 1 

15 A90L2-80100 Vehicle cable 1 

16 108� Binding 20 

17 DZ03G-RC3/4 Oil temperature sensor 1 

18 DT03G-YG312 Fuel sensors 1 

19 DT05G-JK205A Brake switch 1 

20 A50C2-60400 Back buzzer 
1 

21 DT09G-DL224ED Horn 1 

22 JD281A-120A Start relay 1 

23 A50N2-80300 Fusible wire 1 

24 F90B2-60100 Engine control box 1 
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Gambit 11000, 12000, 14000-WFS 
Electric system 

433 



Gambit 11000, 12000, 14000-WF8 
Electric system 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp ass'ytery 2 

2 DTO4G-24ZQX Side lamp ass'y 2 

3 A50C2-60300 Combination switch 1 

4 A l20C2-70200 Combination instrument 1 

5 A30C2-00500 Right overhead guard cable 1 

6 DZ03G-RC3/4 Oil temperature sensor 1 

7 A30C2-80900 Fusible wire 1 

8 A30C2-20002 Battery 2 

9 A50E2-80600 Cable(+) 1 

10 A l  60A2-80700 Cable 1 

11 A90M2-80300 Cable(-) 1 

12 DT04G-LTD152 Caution light 1 

13 108� Binding 20 

14 A50C2-60400 Back buzzer 1 

15 DT04G-XH8-l 6.3 Rear lights 1 

16 DT03G-YG312 Fuel sensors 1 

17 A l60D2-10100 Central control box 1 

18 DT05G-JK205A Brake switch 1 

19 A90M2-80100 Vehicle cable 1 

20 DT09G-DL224ED Hom 1 

21 A30C2-00400 Left overhead guard cable 1 

22 A90M2-10100 ECU Engine ECU 1 

23 F90B2-60100 Engine control box 1 

24 JD281A-120A Starting relay 1 

25 A50N2-80300 Fusible wire 1 
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Gambit 11000, 12000, 14000, 16000-KMS 11/KMS 12/KMS 13 
Electric system 
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Gambit 11000, 12000, 14000, 16000-KMS11/KMS12/KMS13 
Electric system 

Item Part No Description Q'ty Remark 

1 A90F2-20100 Battery 2 KMS11 /KMS 12/
KMS 13 

- A30BN2-20100 Battery 2 KMS13 

2 A50V2-80200 Cable(+) 1 

A50E2-80600 Cable(+) 1 -

3 A50B2-00800 Cable(-) 1 

Fuse box 1 4 T20G2-20100 

- A30C2-80900 Fusible wire 1 

5 DT03G-YG312 Fuel sensors 1 

6 DT04G-24ZQX Side lamp ass'y 2 

7 DT04G-24WD2 Head lamp ass'y 2 

8 A30C2-00500 Right overhead guard cable 1 

9 A30AB2-70300 Combination instrument 1 

11000,12000-KMS 11 

KMS12 /KMS13 

KMS 11 /KMS 12/
KMS 13 

KMS 13 

KMS 11 /KMS13 

-
A50V2-70100 Combination instrument I 14000,16000KMS 12 

10 A50B2-0l 100 Cable 1 

11 A50C2-60300 Combination switch 1 

12 DT09G-DL224ED Hom 1 

13 A50V2-10100 Centrol control box 1 KMS 11 /KMS13 

-

Al20B2-10100 Centro! control box 1 

- A50V2-l 0200 Centrol control box 1 

14000,16000-KMS12 

KMS 13 

14 DT04G-XH8-16.3 Rear lights 1 

15 A50C2-60400 Back buzzer 1 

16 A50N2-80300 Fusible wire 1 KMS 11 /KMS13 

17 DT04G-LTD152 Warning light 1 

18 DT05G-JK205A Brake switch 1 

19 A50V2-80100 Vehicle cable 1 F11000,12000-KMS11 

- A90P2-80200 Vehicle cable 1 14000,16000-KMS 12 

- A50X2-80100 Vehicle cable 1 KMS13 

-
A50Z2-80100 Vehicle cable 1 KMS 13 

20 180ff Binding 15 

21 DZ03G-RC3/4 Oil temperature sensor 1 
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Electric system 
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Gambit 11000, 12000, 14000, 16000-KMS11/KMS12/KMS13 
Electric system 

Item Part No Description Q'ty Remark 

22 A50C2-60600 Starting relay 1 

23 A30AB2-60100 Engine control box 1 

24 A30C2-00400 Left overhead guard cable 1 

25 Al 60G2-60200 Temperature switch 1 

26 A50V2-50100 Water level sensor 1 

27 A30C2-90100 USB charging socket 1 

28 A90P2-80100 Post-processing wiring harness 1 

29 A90P2-l 0 100 Centrol control box 1 

30 A 70S2-00900 Emergency stop switch 1 

31 A 70S2-00700 Cable 1 

32 Al 20A2-80400 Cable 1 
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Gambit 11000, 12000, 14000, 16000-WF3 
Electric system 
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Electric system 
FGambit 11000, 12000, 14000, 16000-WF3 

Item Part No Description Q'ty Remark 

1 DT04G-24WD2 Head lamp 2 

2 DT04G-24ZQX Front lamp 2 

3 A45X2-60100 Integral switch 1 
- A50C2-60300 Integral switcl 

1 

4 A120C2-70100 Combination 1 

5 A30C2-00500 Right head guard harness 1 

6 DZ03G-RC3/4 Oil temp sending unit 1 

7 A50N2-80300 Fused link wire 1 

8 A30C2-20002 Battery 1 

9 A50E2-80600 Cable 1 

10 A160A2-80700 Battery cables 1 

11 A90M2-80300 Cable 1 

12 DTO4G-LTD152 Caution light 1 

13 180� Binding 20 

14 A50C2-60400 Back buzzer 1 

15 GB/T5783 M6x20 Bolt 1 

16 GB/T97.1 6Washer 1 

17 GB/T93 6Washer.lock 1 

18 DT04G-XH8-16.3 Rear lights 1 

19 DT03G-YG312 Fuel sensor 1 

20 GB/T5783 M5x6 Bolt 5 

21 A160D2-10100 Panel 1 

22 GB/T823 M5x6 Screw 4 

23 DT05G-JK205A Brake switch 1 

24 A90M2-80100 Vehicle harness 1 

25 DT09G-DL224ED Hom 1 

26 GB/T5783 M8x16 Bolt 1 

27 GB/T97.1 8 Washer 1 

28 GB/T93 8 Washer.lock 1 

29 A30C2-00400 Left head guard harness 1 
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Electric system 
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Electric system 
Gambit 11000, 12000, 14000, 16000-WF3 

Item Part No Description Q'ty Remark 

ECU Engine ECU 
1 

30 A90M2-10100 

31 F90B2-60100 Accelerator 1 

32 GB/T5783 M8x25 Bolt 2 

33 GB/T97.l 8 Washer 2 

34 GB/T93 8 Washer,lock 2 

35 GB/T6170 M8 Nut 2 

36 JD281A-120A Start relay 1 

37 GB/T5783 M8x 16 Bolt 2 

38 GB/T97.l 8 Washer 2 

39 GB/T93 8 Washer,lock 2 

40 A50N2-80300 Fused link wire 
1 
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Electric system 
Gambit 11000, 12000, 14000, 16000-X66 
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Gambit 11000, 12000, 14000, 16000-X66 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 2 

2 A160D2-10100 Centrol control box 1 

3 GB/T823 M5x6 Screw 1 

4 DT04G-24WD2 Head lamp ass'y 1 

5 DT04G-24ZQX Side lamp ass'y 1 

6 DT04G-XH8-16.3 Rear lights 5 

7 DT04G-LTD152 Warning ligh 2 

8 A50C2-60300 Combination switch 2 

9 A120D2-70200 Combination instrument 1 

10 A30A6-00008 bushing 1 

11 GB/T5783 M6x35 Bolt 4 

12 GB/T96.1 6 Washer 4 

13 A30C2-00500 Right overhead guard cable 4 

14 A30C2-00400 Left overhead guard cable 1 

15 A50E2-80600 Cable(+) 1 

16 A50B2-01100 Cable 1 

17 A50B2-00800 Cable(-) 1 

18 A30C2-80900 Fusible wire 1 

19 A90S2-80100 Vehicle cable 
1 

20 180 Binding 1 

21 DZ03G-RC3/8 Oil temperature sensor 4 

22 DT03G-YG312 Fuel sensors 1 

23 GB/T823 M5x12 Screw 
1 

24 DT05G-JK205A Brake switch 

25 A50C2-60400 Back buzzer 2 

26 GB/T5783 M6x20 Bolt 1 

27 GB/T96.1 6 Washer 1 

28 GB/T93 6 Washer,lock 
1 

29 GB/T6170 M6Nut 1 

30 DT09G-DL224ED Hom 1 
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Electric system 
Gambit 11000, 12000, 14000, 16000-X66 
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Gambit 11000, 12000, 14000, 16000-X66 
Electric system 

Item Part No Description Q'ty Remark 

31 GB/T5783 M8x20 Bolt 3 

32 GB/T97.1 8 Washer 3 

33 GB/T93 8 Washer,lock 3 

34 JD281A-120A Preheating relay 

35 A50N2-80300 Fusible line 

36 A30PP2-60200 Accelerator 

37 GB/T6170 M8 Nut 2 
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Decal 

Item 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

Part No 

GC1Y272 

GCI0742 

GC1Y743 

GCI0744 

GC1Y745 

GCI0746 

GC1Y747 

GCI0748 

GC1Y749 

GCI0407 

GC1Y275 

GCI0412 

GC1Y411 

GCI0003 

GC1Y055 

GCI0004 

GC1Y056 

GCI0012 

GC1Y064 

GCI0009 

GC1Y061 

GCI0122 

GC1Y124 

GCI012 

GC1Y125 

GCI0409 

GC1Y410 

GC1Y408 

GCI0278 

Description 

Fasten seat belts warning logo 

5t Decal, lubrication chart 

5t Decal, lubrication chart 

6t Decal, lubrication chart 

6t Decal, lubrication chart 

7t Decal, lubrication chart 

7t Decal, lubrication chart 

8t Decal, lubrication chart 

8 t Decal, lubrication chart 

Decal,Parking brake adjustment 

Decal,Parking brake adjustment 

Decal 

Decal 

Decal, lubrication chart 

Decal, lubrication chart 

Decal 

Decal 

Decal, fan safety 

Decal, fan safety 

Decal,antifreeze liquid 

Decal,antifreeze liquid 

LOGO Decal 

Warning logo 

Warning log 

Electrical warning loge 

Electrical warning log 

Ban manned sigr 

Ban manned sign 

Weight lifting logo 

Exhaust pipe safety logo 
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Q'ty 
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1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

2 

1 

Remark 
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